MITSUBISHI
ELECTRIC

SETEAIVUERARAS

Industrial Sewing Machine Parts Catalog

Model PLK-G2516R

=] R CONTENTS Page
X * 1% B CONSIUGHON <=+ ++++sseessssssrereeesasssrsseeesaiassrseeeesassssnsseeeeannes 1
A B 1B (1) AMbed & it'S A0CESSOHES (1 )ererrrreerrreemrrremuremmeeemieesaiuees 2
A K B 1R (2) AT bed &S A0CESSONES (2 ):+rrrrrrerrrrreemmimreeemirreeaanreesaanns 4
[D] & # B % (8)  Ambed&itsaccessories (3 )« e, 6
$20U\ M B (1) SewingmeChanism (1)-eereeereerermsereiisieeissieseiesiesenane, 8
S0 # M (2)  SewingMeChanism (2):eeeeerereieiaiie s 10
hOo X # # (1) Presserbarliing mechanism (1) -«seeesrrrerr, 12
h # X M M (2)  Presserbarlifing MEChanism (2)«-s-seseerrererereeimiesisrararenenn. 14
%08 YU B M Thread Himming MEChANISM -« +serseresreessersseiasesiasaseiasens 16
X =Y F— T JLEE HE XY 1aDIe MECHANISTI - +rrseeeeesrrsrrrreeesmmsneeeeeesmsnneereesannnes 18
SO Z B B (1) WOrKholder MEChANISM (1 )ssrseerseeerreersermeremeeseearseesseeenees 20
SO X HE BE (2)  WOrk holder MEChanISM (2 )««essreersreessmmeemmremmneenineesirneeenes 22
DA S8 — B HE WIDErmMEChANISM «+eereeereeareae ettt 24
|E| B piz:| & 1# Oil IUbICatioN MECNANISI «++#++ s rrrrrrrrarrraiaerrieerieraierainaaans 26
@ B # - B B B f&  Cable component&Pneumatic Control unit ««««««=xseeeesrreeeernneees 28
IE F — J ) B & TADIE & SIANG #+ v rrrrrrrrnrrrranerateraiteriieeraiaeeiiseeareeranneraaess 30
<t B EU (1) ACCESSONES (1 )-rreeessrrreessmereamimressinreresssneeessnnnessinneeeans 32
i+ B B (2) ACCESSOMES (2):+reeerreeersrremsmrrarimeesnesaseeesneeassneesineeesnes 34
F T 2T U I8 = U OPHONPANS +eeersrerrree et 36
= 5| X # v+ rreerrsannnesssaaste e s e 38

P—-247B 201407




Hama—FDFRERK
MITSUBISHI SPARE PARTS No. Designation system

1. E&I—KFIZDLYT CONCERNING PARTS CODE.
BRrEXINSEEE. Bma—REEMsE<TZEL,
Please inform the part number, when these parts are ordered.

—
Standard Parts

(%iﬁ/l\%%ﬂ:‘%

Common Parts

[ e ]

— e
Standard Parts

(%E/J\%%Bn‘%

Common Parts

)

)

— SV G
Sewing machine parts
— HERT
Sewing machine model
— B4 — {tEk —
Model No. Specification Description
m (2) (3 4) (5) (6) @) (8) (9)
fT#R(1) T+ (2) LE]
— Specification(1) “— Specification(2) “— Description
HBE/NER SR
—— Common parts
SUUES
'— Sewing machine parts
— PLK-G &5
PLK-G Series
— PLK-G2516R — (EAE — by T HIN—
Standard Top cover

(2)

@)

IR M4
— Screw size M4

FURS6
— Length of
screw 6

2. ZEEI—7IZDL T CONCERNING MODIFICATION MARK.

EEX—IHWIC*x EESDHAMIE. R, TEGEDERBEEAHYET DT, TEXDRICIITHEADEZD

BEBESEEHETIELEE,

The parts marked with * in the modification column has been changed the shape or size etc. So when these

PR

modified parts are ordered please inform the serial number of the sewing machine.

F—RAISOVTOREBRZ L. TOMENRAIERSN-HERZERTLET,

— Screw(Pan head screw)

WO TRAIIO=55E(E, EOHEATHNS=H ., BHDOHELSNOHET
FERSNTLSEENHYET .
Sewing machine Models, of Standard Parts are Indicated model of these parts
are registered firstly. Parts are used for not only the indicated model, but also
another models, in reason of New development, improvement after.




EIRRERL
CONSTRUCTION

RIATE

_~s = Cotton stand
IV VEEER

Sewing Machine head

7=
Table & stand

BENSRIL

Operation panel

JIRAL9F

Foot switch Control box

E1: FigNo.DIRBELTWEWE RIFERTXIRT LI TEFR AL BYMITHIBULLET,

Remarks 1) The parts which Fig.No. are not marked are not available individually.
It can be supplied with the whole component.

1 PLK-G2516R



AKERA)
ARM BED & IT'S ACCESSORIES




[BIAEEARR()
ARM BED & IT'S ACCESSORIES(1)

Fig Z®H &&ma—F m A Description =
no. Mod. Parts no. Amt. Reaq.
B 101 M96002017 TITAITI MBX12w e vvveeeeeeeee Safety socket bolt MEX12+ - ««x--x----
Y% B 102 MB61A0601 |~I}\yl7-,(l)1 .................................. Mounting plate:- === = rrrrrerarreneanns 2
B 103 M91054004 SW-PW7'IY4FA R MAXB -+ rvrvrnrnrnne: Screw MAX8: ++rrrresrrersnnniiannnnans 26
B 104 MH10A0742 79 ....................................... CoOVver rrrrrerrrrans s taan ity 1
B 105 M91304080 ]*At‘/ ¢ KRR R R PP Rubber plug ¢ KRR R PR PP 1
B 106 M90883080 ]*At*/ (158.8 .............................. Rubber plug ¢8.8 ...................... 3
B 107 MH27A0339 7_1\9'3.77‘7],\*_ .......................... COVer " rrrrrrresr st 1
B 108 MH27A0849 X—Y{—’ﬁ]l\“— ............................. X=Y Motor cover - -+ rrerrreannraannns 1
B 109 M91071004 SW-MW7'FVLFA LY MAXB---vrvrererenes Screw MAXE8 +srrrrreerrernnniininnnans 6
B 110 MH27A4339 T=LY) A TN — e eee e CoOVver - rrrrrrrrrnnaaaatiiiinnaannnns 1
B 111 M91182080 ]*At*/ (1511.8 ............................. Rubber plug (1511.8 ..................... 4
B 112 MH10A0691 TR R e Gasket = ssrrrrrrrr i 1
B 113 MH10A0830 )(*/,rg ..................................... Face cover s rrrerrrannsraannsnanns, 1
B 114 M91333004 SW-PW7 794 FA 1Y MBX16- <+ evemeesne Screw MEX16xwesrererereenreenneanen. 7
B 115 M90908003 7}“:7?3/“ 9/64(40))(6 ..................... Screw 9/64(40))(6 ...................... 1
Y B 116 MG43A1181 ARNT U F e Thread guide: ==« r=rrrmrrrarreaeennss 1
B 117 M91011004 T IUAFA R MAXG v vvvrrerrrennnnness SCrew MAXG: -+ rrrrrrrrnsreenneeennnns 1
B 118 M91910080 ]*At‘/ ¢19 .............................. Rubber plug ¢1g ....................... 3
B 119 M95005017 BITAI IR MEX10w e e Safety socket bolt M5X10+ -« «x--x---- 4
B 120 MH27A0359 jJ,\“_jJ“,ﬂS ................................ Cover guide = rrrrrrrrsraraniiaaans 2
B 121 ME20A0352 t‘)l‘tﬁ_ .................................. Setcollar= rrrrrrrrrrranniiiiniiann, 2
B 122 MH27A0361 j;l;-h* .................................... Latch e sssrrrrreennsnnnnnnnneannaanaans 1
B 123 MH27A0420 JTM’;T ................................... Plate s rrerrrraerrannniaininnnane 1
B 124 M96008017 TITAITIR MBX10 - e vvvreeeeeeene Safety socket bolt MEX10+ -« «x--x---- 1
B 125 MH27A0650 O=byh/ 7 oo Knurled Knobs - == rrrrerrrsnrernanennns 1
B 126 M90906003 UETHY” 9/64(40)XB.2+ - v vrerereenenens Screw 9/64(40)X3.2-+«xrrrrrrrrenenss 2
B 127 MH27A2339 737711\*— .................................. Hook cover =  srrrrerrrnnninnanaans 1
B 128 M90511065 E’Jol)ll‘)uj Brrrrrrrrr it E—type retaining ring G- «-«+=xseeereren 2
B 129 MH27A0454 D ECE R Shaftrrrrrrrrerssnsniiiiiiinaianinnns 1
B 130 MH27A1650 O=byh/ 7 oo Knurled Knobs - == rrserrrsarernanennns 1
B 131 M90856004 T TUAFA RS MIXB -+ v revvnnrrrernennnnnns Serew M3XG - - rrrrrrnrrnrenennennenns 1
Y% B 132 MS02A1101 /\')7'1"{9 .................................. Needle plate- ==+« rrrerereremeneaennns 1
% B 133 M90605010 Y54 3/32(56)X2.8 v rrrerere e Screw 3/32(56)X2.8 +«xxxxururururnns
Y B 134 M90990002 BTG MAXB v v v eerr e Screw MAX8: s rrrrrrrnrrrnnnennanennnns 10
B 135 MH27A0470 AN Slide plate==«= xx-rrrrrarrearenarennns 1
Y B 136 MB62A0797 i iy 2 ) A LA EE Film sheet - rrrerrrrmrrrnniinnninns 1
B 137 M95002017 BITAVTIR MBXT2w e eeeeeeiaiins Safety socket bolt MBX12+ -+ -+ +xx--- - 6
B 138 M90511050 Ej];\—_ﬂ-j]* [ IR R Washer 5errrrrrrrnnniiiiiiinnnnneann, 6
Y B 139 MB25A0426 ﬂ'ﬂ'lﬁ'}'7 ................................. Bracket ===+ rrrrrrrrnniiiiiiiiiaa, 2
B 140 MH27A1849 :/1:/“7{_1)17],\*_ ........................... Main shaft motor cover: =+ = s 1
B 141 MH27A0776 YO ORI = e GOVl s rrrrs s 1
B 142 MH27A3339 Yab“nj:/“lyjj,\*_ ............................ GOVl - s rrrrs s 1
B 143 MH27A1339 BN = COVer -t  rrrrrra i 1
B 144 MH27A0551 FPYFAIE YL G e reerrr e Adjustment plate: ===« xrsrrarrraaaens 1
B 145 M91382045 FYR MB e e NUt M5 errrerrrrarrsnaaaeaaaenaas 1
B 146 M95012020 D“/’]77'J"‘}#‘|‘)‘?~:/* MBEX20: s+ rreerrrnnnnnnnn Screw MBHX20 - rrrerrrrnnrrrannnnnnnnns 1
B 147 M95003021 BYBITFYFR I MEX12: e ereeeenenen Socket bolt MEX12: -+ +x v xeeesesessnn 2
B 148 MH27A5339 Y:/“qnjlrj‘j],\*_ ............................ GOVl s rrrrs s 1
B 149 MH27A0742 79 ....................................... CoOVer r rrrerrrtans s taan i aaaa iy 1
B 150 M94005022 n.ml]yj-\y;\—.;k*g‘/;kjw MAXE-everrnnnnnennns Bolt MAX8:rrrrerrennnnnnnnenannnnnnnns 4

FENIEPLK-E2516REERRRERLET
Y% indicates PLK-E2516R common parts. 3 PLK-G2516R



AIKE1R(2)
ARM BED & IT'S ACCESSORIES(2)




[CIA&FREER(2)
ARM BED & IT'S ACCESSORIES(2)

Fig Z® &&ma—F w4 Description =
no. Mod. Parts no. Amt. Reaq.
C 101 M90920002 E54Y" 9/B4(40)XB.5x - v -v-erereeeenenen Screw 9/64(40)XB.5- - - rrrrrrreenes 1
C 102 MF13A0551 :):3'7"2‘74’)1 ................................. Adjustment plate:=«-r rorerraaaaas 1
C 103 MF13A0950 DN = e s Lever s rrrrrrrnnnnnn ittt 1
C 104 M90939002 E54Y 9/64(40)K1T - +evvereeeeenenen Screw 9/64(80)X1 1+ +xrerrnreenenne. 1
C 105 M70535065 E’J“/ﬂ‘)‘q [ IR R R PP E—type stop ring 5rerererrerereeaeieanns 2
C 106 MF13A0750 7‘\7:/1 .................................... Spacer: -ttt 1
C 107 MH10A0348 j]A:/*7 .................................... Cam shaftrrrrrrrrrrrrri i, 1
C 108 MF13A0793 ;k*t“ﬁf ................................... Bobbin cushion:= =+ - sssssssannnninnnnns 1
C 109 MH27A0191 ARTFS G Bobbin winder shaft:==«r =srrreneenunes 1
C 110 MF13A2191 4F7¥9*4759% ............................. Bobbin winder base assy: -+ - s 1
C 111 MF13A0192 49,{* .................................... Leaf spring:=r=rerererrrrererannennnns 1
C 112 MF13A0572 ‘7}|,7=\'-l\*?~ ................................. Spring s s st 1
C 113 MF13A0191 ,f|~7;\—_|j7‘-°75/)17'- ............................ Bobbin winder shaft holder assy-«++----" 1
C 114 MF13A0350 ’“‘7:\"131\ .................................. Bobbin winder cam== - rrssrrraanaann 1
C 115 M95002020 D.\/j]qyj-\y#b(*:/ MEXGrrrrrrrennrrnannnns Screw MOXB: e srrrerrrranrrannnnannnns 1
C 116 MH10A0194 ARRED v e Bobbin winder wheel« = =rxrssrrraaeenns 1
C 117 M91053020 D.\/j]qyj-\y#b(*:/ MAXG rerrrreenrrnannnns Screw M4XB: e srrrerrrranreannnnann 3
C 118 MH10A0417 ]*L\U ..................................... Rubber ring: =« rerrrrerererenninann, 1
c 119 M91150003  VILETAY 11/64(40)K8 - +worevreeseesees Screw 11/64(40)X8 -« +xweerrerresees: 3
C 120 MH27A0600 Ry N = TOP COVEr= - rrrerrarras s, 1
¥ C 121 M91602046 WIIF YR Thumb nuUt: rrrsrrrrerrrrmnnannaans 2
¥ C 122 MM11A0702 INRTUFA e Spring guide -« -rrsrrrrrrar e 1
% C 123 MM11A0245 I‘/Z’fl\‘* ................................. Thread tension spring:-=-=«== sxeeeeres 1
3 C 124 MF10A0555 :):arjtflj-a ................................. Thread tension disgs = **  rrrsseennnns 6
Y C 125 MS14A0553 :):arj.‘/;krj ................................. Thread tension stud ===+ srreeeeennnnns 1
¥ C 126 MS14A1180 ARNTUF rermreeer e Thread guide: ==« xx=rrrmrrrareearennns 1
¥ C 127 MG75A1476 AN = e SpaCEr- rr s 1
C 128 M91331004 SW-PW7 794 FA Y MBX12-«+-mvvmeenns Screw M5X12:wesreeernreenneeneanen, 6
C 129 M91054004 SW-PW7'TY{FA %Y MAXGrwvvvvvennnnnnns Screw MAXG -« rrrrrrrrrnreareaennanns 1
C 130 MH10A0584 FUE N = Thread take—up lever guard--+--+=++-++- 1
¥ C 131 MF10A0181 ARNT U F rermreeere Thread guide: ==« xr=rrrarrrmreeaernnss 1
C 132 M91011004 7°374-J-/\’j{,:/“ MAXG:=wrrrrrrrrnnnnnnnnennns Screw MAXE:+rrsrrrerrreennnnnnnnnnans 4
¥ C 133 MF70A1180 ARNTUF e Thread guide: ==« xr=rrrmrrrmrenarennns 1
C 134 M95004020 D.\/j]qyj-\y#b(*:/ MEX8 rrrrrrennrenannnns Screw MHX8 s rrrrrrrnnniannnnnnna, 1
Y C 135 M90204060 B e = T 1
C 136 M90901002 ta*:/ 9/64(40))(4 ........................ Screw 9/64(40))(4 ...................... 1
Y C 137 MF10A0709 7‘\7:/1 .................................... Regulator casing:=«-r=r=reorererreraenns 1
C 138 M91501085 O e O—Fing:-rrrrrrrrrrr s 1
Y% C 139 MF10A0187 4|~|~I),\“* .................................. Thread take—up spring= === = = rrrerese 1
Y C 140 MF10A0553 :):arj.*/;k“rj ................................. Thread tension stud ===+ sreeeeeannnnns 1
Y C 141 MM11A0556 FIPUY GAY T e Disc retaining plate- ===+ = errrrereenns 1
% C 142 MN52A1245 I‘/Z’fl\‘* ................................. Thread tension spring:-=-=«== sxeeeeres 1
% C 143 MT60A0802 77[“3)( ................................... Thumb nut revolution stopper=«=+«=+=++- 1
¥ C 144 M91610046 WP YR Thumb nuUt rrrsrrrremrrrmnrnannanns 1
¥ C 145 MG43A0181 ARNTUFrerererer e Thread guide: ==« xx=rrrarrrmreearennns 1
C 146 M91084004 T TUAFA RS MAXB -+ v v vvvnnrrrereennnnnns Serew MAXG -« rrrrrrnrrnmenenennenns 1
C 147 MH10A0553 :):arj.*/;k“rj ................................. Thread tension stud === +rreeeeeennnnns 1
C 148 MH10A0245 I‘/Z’fl\‘* ................................. Thread tension spring:-=-=«==+xeeeeses 1
C 149 MH10A2181 ARNTUF e Thread guide- ==« xr=rrrarrrmrrnaeennss 1
C 150 MH10A3181 ARNT U F rerereeere e Thread guide- ==« xx=rrrarremrenaeennss 1
C 901 MH27E0190 ARRFYGFIIAT o vverrrrrr e Bobbin winder complete« -« srreeees 1
Y G 902 MS14E0180 FIVEYFIIRT e Thread tension Regulator assy <« <+ 1
C 903 MH10E0210 FATEYFIIRT e Thread tension Regulator assy«««««««««* 1
C 904 MH27E0550 AMFITEYFIIRT e Thread tension Regulator assy««« <<+« <+ 1

FENIEPLK-E2516REERRRERLET
Y% indicates PLK-E2516R common parts. 5 PLK-G2516R



ARM BED & IT'S ACCESSORIES(3)

D] AA&ERRQ)

109




[DIAAREFR(3)
ARM BED & IT'S ACCESSORIES(3)

Fig Z®H ZHHa—F m A Description =
no. Mod. Parts no. Amt. Reaq.
D 101 MH27A0226 :/*‘\"1\37]*’”* ............................... Shutter guide: -« r-rerrrrrerraene, 1
D 102 MH27A0606 $/49 .................................... Plate s rrrrrrrrrnnnniiiiinnnnnanaas 2
D103 A MH25E0458 :/*,\.,,\*3 ................................... Shutter= = srrrrrrrrriiiiiiiiiiiinnns 1
D 104 M91058004 SW-PW7'IYLFA LY MAXB -+« -vrernrnnn Screw MAXEB - rrrrrrrrrsesnsnaanns 2
D 105 MH27A0601 :/“‘\’l\“ﬂ"JV’T’f')’ ............................ Shutter adapter:== == r=rrerrrrereaaens 1
D 106 M90853002 EFAY 1/8(A0)K4 -+ v v rrrnrrnnrenanenaennn Screw 1/8(40)X 4 rrrrrrerearenenaenns 4
D 107 MH27A0476 AN = e Spacer: r sttt 2
D 108 M90862004 PHIRY MIXT2 ererrrrrnreannnnnnennenns Screw M3X1 2 rerrerreernernnennnnnnns 4
D 109 MH27A6339 X'f|‘“’7hl\*—7577_' .......................... X—-movable plate assy =+ rrrrrereriree 2
D 110 MH27A7339 XAN=48938T (B e v eereveaninnannns X—cover plate assy (L) +r=rr-rrererreres 1
D 111 M90971004 SW-PW7 524 FA %Y  M3X10- - v vmeeenen Screw M3X10: = e ererreerereneeess 6
D 112 MH27A1359 jJI\“—tI“'fF’]E')H_' (GP]s) EEE TR PR Cover guide assy (rear):==-r=r=srerreree 1
D 113 MH27A1476 AN = e Spacert -t sttt 1
D114 MH27A8339 X7JI\°-’{’)17E’;1‘7' (5;\—_) ....................... X-cover plate assy ((Z)EEEEEE TR 1
¥ D 115 M90990002 EFAY MAXB v rrrerree s Screw MAX8: s rrrrrrrrnarraranesnnsnnss 8
D116 MH27A9339 X—Ytll\“— ................................. X=Y cover -  rrrreerrrtannatannnnaannns 2
D117 MH27A2476 AN =HHIGTF (EG1) v evrmrrenieaes Spacer assy (L) xrrrrrrrrerereneneans 1
D118 MH27A3476 AN = e Spacer -t sttt 2
D 119 MH27A4476 AN =HHITF (BF ) v v Spacer assy (R)-+wrrerrmrrereareaeaen, 1
D 120 M91400010 PHIFAY MAXG - rvrrrrrrnnrenaniaaaaaanns Screw MAX8 s rrrrrrrrnarrarsnesnnnnnns 4

FENIEPLK-E2516REERRRERLET
Y% indicates PLK-E2516R common parts. 7 PLK-G2516R



FELVERE(D
SEWING MECHANISM(1)




[E18EL VB 48(1)
SEWING MECHANISM(1)

Fig Z£® #H&a31—F m A Description ME
no. Mod. Parts no. Amt. Reaq.
E 101 MH10E2848 :/1:/“7{_9 .............................. Main shaft motor=== = rsrrrrerearenss 1
E 102 MIBO0T017 T4V IR MBXTB - e v vvereereereeess Safety socket bolt MEX16--- <« -+« 8
E 103 M90337065 Cj]“g|\)(q I8 v et i i C—type retaining ring 18-+ rrseerees 1
E 104 MF17A1476 AN =t Brrrrrrnriiiiiiiii i Spacer Brerrrrrrariri i 2
E 105 M93016050 FEPY e Wave washer: == ==rrrrrrrrreeeennnnnns 1
E 106 MH10A1694 NIRINY (GI) v errerrrn i Command disk (up)«=r=rererrerereens 1
E 107 MF17A2476 AN = Acree i Spacer Arerrrrrrarar 1
E 108 MH10A0694 NI () e Command disk (down)-=r-ersrrerreenss 1
E 109 MH10A0750 ey R R R R R R R R R T Bushing assy: =+« rsrerrrrmrarereannns 1
E 110 M91609020 OyhITTYRMEY 1/4(40)X5.57 - -revvrre- Screw 1/4(40)X5.5- - rerrrnrercnnn: 2
E 111 MH10A0682 R L RE TR Pulley -« rrrrrererrmraninaaan, 1
E 112 M90409037 SW-PW PFA %Y MAX10-rrvrrrrerrnenes Screw MAXT0 rrrrrrrrrrrrnnnnnnnnnns 4
E 113 MH10A1456 /7|‘)I]- .................................. Ball bearing:--==xrrrrerrserreeeaens 1
E 114 MH10A0456 /7|‘)I]- .................................. Ball bearing:--=«xrsrrrerrrerreeaens 1
E 115 MH10A1750 P e e Bushing: =+« errrrerrremraenaaa. 1
E 116 M91650020 D‘)7J77'J“‘ji\'—|~)(*:/0 MEX8:rrrrrrmrrereennnn, Screw MBX8:rrrrrrrrerrarnannanans 5
E 117 MH27A0230 H}Q:/“y .................................. Upper shafte«-=erreerrerrrenien, 1
Y E 118 MS14A0682 R RE TR Pulley:« s errmrerrrrmraniaaaaan, 1
E 119 M91053020 D‘)7J77'J“‘ji\'—|~)(*:/0 MAXGrrrrrrmrrernarnnn, Screw M4XB - srrrrerrerrerneanaanans 2
E 120 MH10A1722 '77/7749:\"‘\" .......................... Gear -+ rerrrrrrras it 1
E 121 M95002020 D‘)7J77'J“‘ji\'—|~)(*:/0 MBEXGrrrrrrmrrereannnn, Screw MEXB: s rrerrerreraneannanans 3
E 122 MH27A2750 P e e Bushing: =+« errrrerrremraenaaa. 1
E 123 MH27A0456 /7|‘)I]- .................................. Ball bearing:--==xrsrrrerrmerreeeaens 1
E 124 MN10A1456 /7|‘)I]- .................................. Ball bearing:--==xrrrrerrrerreeeaens 1
E 125 M96001005 AYRYTHIFRARY KDY MEXG- - - v v v+ Screw MBXB: « =« xxerrrenrneeeeeanns 1
E 126 MF13A0767 PRV AN e iyl R R PP Belt pulley (Upper)-==rrrrererrerrens 1
E 127 MH10A0364 HYT YUl e Couplingr =+« rerererrmrnrrnennan. 1
E 128 M90883080 T Lty P88 Rubber plug 8.8« rrererrarnrenen. 1
E 129 MH10A0663 ,\ljﬁ;“nj)(g)[, (I rrrrrrrrre e Needle bar bushing (upper) ............ 1
E 130 MH27A0660 ,\U;k'n‘) .................................. Needle bar ==+ rrrrrrrrrannnneannn, 1
E 131 M90500085 O v O—ring s rermrerrrrmras e, 1
E 132 MH27A0664 NJR PRGN () e rreemmree e Needle bar bushing (lower)-+«+«--+--- 1
¥ E 133 MG42A0181 ARTUF rrrere e Thread guide= =+ rsrerrrrrrarereen. 1
% E 134 MO0815002  EFHY 1/8(A4)KA5- == rrrremernnneness Screw 1/8(44)X4.5: -« w-wrrerrereanes. 1
¥ E 135 MS02A0128 IUUN) DPX1TH18  vrrerrernernnnnannnns Needle DPX17#18 - vrrvrrnnneennnns 1
E 136 M95004020 DV7J77'J"‘F\"|‘)(*:/O MBEX8:rrrrrmrraneannnn, Screw MEX8:srrrrerrerrnrneannanans 3
E 137 MH10A0530 9“)\\};\:9“775/}7‘- .......................... Stepped shaft assy = +=x=rrorrerreenes 1
E 138 M90836050 UL, SRR R R PR PR PR Washer: rrrrrrrrrrrrrrrnnnnnnnnnnnns 1
E 139 M91802006 ta*/;kn‘}ij-;\: 9/32(28) -+ r v e Set screw 9/32(28) - rrrrrrrreaianns 1
E 140 M91602001 FARY 1/4(40)XK 4= vvvrrerrnennrnennnnans Screw 1/4(40)X4- -+ rerrernerneenennns 1
E 141 M91606001 FARY 1/4(40)XE == v vvrrerrnrnnrnennenens Screw 1/4(40)X6 -« rrerrrrerrnennns 2
¥ E 142 M90990002 ETARY MAXG -+ verrmrme s Screw MAXE8:+rrrrrrrnrnnnnnnnnnnnnns 2
E 143 MF10A0325 iU SRR R R Square block: s s s rrrrara i 1
E 144 MS01A0155 7)-}-494 ............................... Guide bracket = == srrrrrerinaniiaans 1
E 145 MH10A0722 749;\:‘\1 ................................ Gear - "  rrrrerrr i 1
E 146 MH10A0416 7]‘/"/3'730[\ .............................. Rubber cushion == =srerrereeraneanans 1
E 147 MH27A0833 AGJheee e Bushing: s rrrerrrrrrarernannan. 1
E 148 MH10A0572 \\})[,7;\:,\“* .............................. Spring - rrrerr s 1
E 149 MH27A1454 ) R Shaftr - sssrrrrrrnnnnnnnnnnnnnnnnns 1
¥ E 150 M90406064 YORIVU IV, DAXT 4 renran s, Spring pin @ AX14+ - rererenennenenan. 1
¥ E 151 ME25A0682 R LR Pulley:« s errmrerrrrmraniaaaaan, 1
% E 152 M91119002  EFRY 11/64(40)X6.87 -+ - --vrvermrrnesess Screw 11/64(40)X6.8x ==« -=xerrereese 1
E 901 MH10A4750 DY AT e Bushing assy =+« rsrerrrrrrarereaenns 1
E 902 MH10E0456 /7|‘}I]-7597‘- (RI)rrrmrmmrmeeee s Ball bearing assy (front)- == ====rrrrrer- 1
E 903 MH27A2456 /7"]’]’75’}7" (n‘]:/n) ....................... Ball bearing assy (rear) ................ 1
E 904 MH27E0580 7_"Jt\Jl\'J77597_' ......................... Thread take—up lever assy:--=+-+=+---+" 1
E 905 MH27E0383 DT ZGT e e Crank assy + = = e rrrarrrerrannaenenn 1

HENIEPLK-E2516REEERRERLET o
¥ indicates PLK-E2516R common parts. 9 PLK-G2516R



fELViIE(2)
SEWING MECHANISM(2)

10



[Fl&EL V18 (2)
SEWING MECHANISM(2)

Fig T A Description =
no. Parts no. Amt. Req
F 101 MF13A9750 7°\7:/1 .................................... Bushinng: == =rsrerererrreraaan, 1
F 102 M91606001 f}?‘:/ 1/4(40))(5 .......................... Screw 1/4(40))(5 ....................... 8
F 103 MF13A0456 /7|’7/7- .................................... Ball bearing:=«=r=rrererrrreraeanne. 1
F 104 M91200086 j"f}l/:/—}b ................................. Oil seal= s rerrrrereriiniiiiiiiann 2
F 105 MH27A4750 7°\7:/1 .................................... Bushinng: == =rsrererererreranann, 1
F 106 MH27A1450 2 D N(< ) EE R R PP E PR PP Lower shaft (L)« +errrrrerrerearenennen. 1
F 107 MF13A1683 I\XI\*IW*J'/?@“’( ............................ Gear (Iarge) ............................ 1
F 108 MF13A4750 7°\7:/1 .................................... Bushinng: = ==rsrerererereranann, 1
F 109 MN70A2456 /7|’7/7- .................................... Ball bearing:=«=r=rrererrrreraeanane. 1
F 110 M91650020 5‘77]771'7#4‘}*:/’ MBX8: rrrrrreenrenannnns Screw MBX8: s rrrrrrranrrannnninnn, 2
F111 MF13A2767 LRV RN YN i TR PR PP Belt pulley (lower): === errrrererranene. 1
F112 MH27A0523 943/7*/\*}” ............................... Timing belt: s rrererererernninn, 1
F113 MH27A2454 FUYAF =Y TP Shaftrerrrrrerrreerrsnrisnnaneannns 1
F114 MH27A3456 /*7|jl7- .................................... Ball bearing:=«=r=rorererrrreraeanane. 2
F 115 M90604065 E’Jol)ll‘)uj [ D R R E—type retaining ring 8-« ==+ xerrererun, 2
F 116 M96008017 TITAITIR MBX10w e vvvreeeeeeee Safety socket bolt MEX10+ -« ««--x---- 2
F 117 M95002017 BITAITIR MEX12w e v Safety socket bolt M5X12+ -« xxxxxx--- 2
F118 M90512050 jﬂ-“j]“?, Dttt Washer §eeeerrrrrrrrnnnniiiiniinans, 2
F 119 MH27A0770 TUYAF—A =R Basg s rrrrrrrrriaaiiiiiiiiia s 1
Y F 120 MF20A0229 rj;j]*ﬂ:)( ................................. Hook positioner: ==+« rsrerererereneans 1
Y F 121 M91118002 EF4Y" 11/64(40)X10+ - -w-ereereeenenen Screw 11/64(40)X10+ = === erererereeses 1
Y F 122 MG44E0125 TIT“E‘/'T—X ................................ Bobbin case - - rrrrrrriiiiiiiiiiiia 1
Y F 123 MF25B0123 ;';“t“‘/ ..................................... Bobbin=sssrrrrrr i 1
s F 124 ME20A0120 1377597 .................................. Hook complete: = «xererrerereneiaann. 1
s F 125 M90800086 j"f}l/:/—}b ................................. Oil seal=srrrrrrrrernrinniiii i 1
Y F 126 MS10A0451 :/9:/“7)(9)11 (tlfl}) .......................... Hook shaft bushing (L)sorrermrnnennnnnn 1
Y F 127 M91602020 AyhITHIFEAEY" 1/4(40)XT0 - e reeeene Screw 1/4(40)X10 -« -« ererereeenenss 2
F 128 MH27A0450 :/9:/“7 .................................... Lower shaft -+ rrrrreeeennnnninnnnnaans, 1
F 129 MH27A0453 YRYDARN (FR) GIGTvvveererrreeee Hook shaft bushing (M) assy----------- 1
F 130 MH27A5750 7°\7:/1 .................................... Bushinng: = ==rsrererererreraea, 1
F 131 MF13A1456 /7|jl7- .................................... Ball bearing:=«=r=rrererrrreraeanne. 1
F 132 M90804086 j"f}l/:/—}b ................................. Oil seal= s rrrrrrrnerinnn i 1
F 133 MF13A0452 :/9:/“7)(9)1, (E:\") ........................... Hook shaft bushing (R) .................. 1
F 134 M95004020 5‘77]771'7#4‘}*:/’ MEX8 rrrrrrennrenannnnn Screw MHX8: s rrrrrrrnnn i, 1
F 135 MF13A0683 I\XI\*I\V”/?:/EW ........................... Gear (small)--=rrorrerrmrmana et 1
F 901 MF13E6456 9*7.‘)/7-7597-. ............................... Ball bearing assy ==+ = rrrrrerarrees 1
F 902 MF13E1767 R RN N 582 VR S AR R R R Belt pulley (lower) assy-««-=««-=xx e+ 1
Y% F 903 MFO1E0350 ARFYRL - or v Thread trimmer cam:-=++=====sseeeeesnns 1
F 904 MH27A4456 .}*7.‘)/7-7597—. ............................... Hook shaft bushing (R) assyrrrrrererene 1
*ENFPLK-E2516RILBARGRERLET .
¥¢ indicates PLK-E2516R common parts. 11 PLK-G2516R



2 BAE(1)

PRESSER BAR LIFTING MECHANISM

12



(G Z 48 (1)
PRESSER BAR LIFTING MECHANISM

Fig Z®H ZHHa—F m A Description =
no. Mod. Parts no. Amt. Reqg
G 101 M90301036 Pl‘ax?‘:/’ M3X12 .......................... SCreW M3X1 2 .......................... 1
G 102 MH27E0484 ;\-_yt\yx,{\-}:;. ............................... Detector - s rrrrrrrmenrrannranananns 1
G 103 MH27A0603 t‘ﬁﬂ'}‘)’79°4 ............................. Detector bracket ===+ rrrrrrrereeaananns 1
G 104 MH27A3454 :/*7 ....................................... Shaftrrrrrrerrrrrrrriiiiiiiiaaiannnans 1
G 105 M93003021 n‘\/jjgyj-\y¢;k°}[,|~ M3XGrrrrrrrorrrrnnnnnnnn Screw M3XB: - srrrrrrrrnnrerannnnannnn 1
G 106 MH27A0407 ’7"/*’/1“}/\“/ ................................ Detector plate- ==« x=rrorrareareaenen. 1
G 107 M90511065 E7]°’ﬂ“)"7 Brrovrrrrrrr e i E-type retaining ring G-+ -x=xr-xrexeeens 1
G 108 MH10A2722 ta,\7°",7 ................................. Gear s rrrrrrrraiiiit e 1
G 109 M94001001 RARS MBXG - rererrrnrerenrarnenenananes Screw MEXB -« xxrrrerrearrarsnnennennss 2
G 110 M90511050 Etl:\"ﬂ'f]?* IR R R R R EE T T Washer Hevrerrrerrrnnnnniiiiiniiians, 4
G111 M95014017 BITAITIR MEX T4 cevvveeeeeeee e Safety socket bolt MEX 14+« xxxxxrvx-- 4
G 112 M95003021 BYBITFYER I MEX12:weeeeeenenen Socket bolt MEX12+« e xereeereseeeenen 3
G 113 MH27A0850 B RE AN e Presser foot motor adapter-=-+---+----- 1
G 114 MH27A1603 FHAYTE-GMYITE L vvveeeeeerreeeee Presser foot motor bracket:«==+=-++--:- 1
G115 MB60A0601 FAOUHYYT FGC=8rrrvrrrrrrrnrrareanannn, Nylon clip FGC=8+++=rrrrrersrennsaennn, 1
G116 M90409037 SW-PW pj—«“*:/“ MAXT1Q rreeernnnnnnnenns Screw MAXT0 s rrrrrrrrernnnnnnnnnnnns 1
G 117 M95018021 BYITFYER I MAXG - v veeeeeeeenen Socket bolt MAXG: « == e erereeeeennn 2
G118 MH10A1848 ATYE U =G Stepping MOtort =+ rrrerrrerararaanies 1
G119 MH27A0508 I;-_7°J|/ (PF{-’;’) ........................... Cable (PF motor)-=--=rrrrerreeeeenns 1
G 120 M94040021 AYRGTFIFR IR MAXT 4o eeeeeeeeeenenn Socket bolt MAX1 4=+ +xveemreenennn 4
G 121 M95004020 D.\}t’qy-}-\y;‘:b(*:/“ MEX8 rerrrrennrennnnnns Screw MBHX8: srrrrrrrrrnnnnannninnnn, 2
G 122 MH10A1683 7]"73\'-*1\7*”/7 ............................... Sector gear: - ettt 1
G123 MH27A1833 FRAYIAGI (JYR)- - vvveeeeerrreeee Presser foot bushing (rear)-«««««++++++ 1
G 124 MH10A1352 ‘t‘ﬂ‘tﬁ— .................................. Setcollar - rrrrrrrrrrrianniiiiniiannn, 1
G 125 M91055020 D.\}hqy-}-\y;‘:b(*:/“ MAX4 s vreerrrennnnnannn Screw M4X4 reerrrennrinnn i, 2
G 126 MH27A0390 pr A N D R R R R EEE R Presser foot driving shaft««===-------e- 1
G 127 MH27A2833 FHAYIAGI (RI) J3GTreevvvrreeeeeeenns Presser foot bushing (front) assy------+" 1
G128 MH10A1252 P L A R Presser foot lifting lever B-+---«--x----- 1
G 129 MH10A1740 FoJUR e Feltr orrrerrrmrsarsnrsassarinnsansannans 1
Y G 130 MN70A1780 ;M,If ..................................... Holder = srrrreeensnnnnnnnnnnnnnanaans 1
* G 131 M90908003 UETEY 9/64(40)XE == rerrreennnnens Screw 9/64(40)X6x - - rrerrrrareaeaenn 1
G 132 M91651020 n.\}thyj-\y;‘-.b(*:j MBXT16rrrrrrrenrrnannnns Screw MBX16 - srrrerrrroerennnnnnnn, 1
G 133 MH10A0252 FHAYITH DN = Arereeeeeeeaees Presser foot lifting lever A=« xerereeeess 1
G 134 M96001020 OYAITFYERARY MBXG - rvrrvrerrnrrnrenns Screw MBXB - =«x-rrrrrrerrarsnnsnesnnss 1
G 135 M91127015 EFAY Y% 11/64(40)X5 -« rvvemeeness Screw 11/64(40)X5 <+ eererreerernes 1
G 136 M94001017 EITAVIIR MAXT0w e vvvrerreeeeneneeeeen Safety socket bolt M4X10======xxveeees 1
G 137 M90421050 be_ﬂ-h* Qrvvrrrnnniiiiii s Washer 4« eerrerrrmnnnniiiiiiiniiaas, 2
G 138 MH10A2708 ,\**j]l;- .................................... Hook plate = r=r=rererererenenennnen. 1
G 139 MH10A4572 \)}[,7;\—_,\** ................................. Spring s rr s 1
*ENFPLK-E2516RIBARGRERLET .
¥¢ indicates PLK-E2516R common parts. 13 PLK-G2516R



oh i 2 # 8 (2)
PRESSER BAR LIFTING MECHANISM(2)

14



[Hsh R % B48 (2)
PRESSER BAR LIFTING MECHANISM

Fig Z®H &&ma—F m A Description =
no. Mod. Parts no. Amt. Reaq.
Y H 101 M93220035 YVIAYT 1/ 2(28)XA3 -+ +vvvveeeee e Thumb screw 1/2(28)X43+ -+ ---- 1
¥ H 102 M93202047 FUb 1/2(28) - vevvrerereneanaiii Nut 1/2(28) -+ rererrmramannaaaan.. 1
Y H 103 MS03A0703 7*/1-,{,1;%7 ................................. Presser bar guide - -r=rsrorererrarenns 1
H 104 M90632050 jﬂ-“j]“?, Brrvrrrrrrr i Washer G- errrrrrrrnnnniiiiniinns, 1
Y H 105 MSO03A1572 ‘7}|,7=\'-l\*?~ ................................. Spring s s s 1
Y H 106 MG75A0265 7}--&1;';%‘)/)1";‘-. ............................... Presser bar holder =+ == ssseereenannnnn, 1
% H 107 M91506001 RARY 15/64(28)KT - +vvvvereerreseenses Screw 15/64(28)KT - +xxeereeresenese. 1
H 108 M90600085 OI)‘J7“ .................................... O_ring ................................. 1
H 109 MH10A0267 FHIR AR e Presser bar bushing:«=+=-+=xrereeeeean 1
Y¢ H 110 MS03A0262 AHIR e Presser bar- s srrrrrrsssnnnnnaiaans 1
s H 111 MV30A0256 7]»&1 ¢ R R R Presser foot ¢ Brerrrnnr i, 1
H 112 MH10A0626 TR =R e Needle guard: -« r-rrrrerrareaeenennes 1
% H 113 M90922002 ta*:/ 9/64(40))(8 ........................ Screw 9/64(40))(8 ...................... 1
H114 M91690015 SR WYL RVZICN) ¢ I EEEEEEEEEEEREE Screw 1/4(40)X4 =« xrnerrreesseeenens 3
H 115 MH10A5910 I)‘/7 ...................................... LinK==rrrrer e 1
H 116 MH10A0763 /\“}1,73\17 ................................. Bell grank: = ==sseerrrrrssinnnnneaanns 1
H117 M91553015 /fy\y;\—_*:/* 1/4(40)XK4 - -+ vvverrmnnneennennns Screw 1/4(40)X4 - vrrerrmrrneeneannns 1
H118 MF10A0325 137]7 ..................................... Square block: == srsrrereriiiiiia 1
H 119 M90505065 E’Jol)ll‘)uj [ IR R R PP E—type retaining ring 5= exreererenn 1
H 120 MH10A0283 YN YRS e Stepped pin: s rrrrrrra e 1
H 121 M95004020 5‘77]771'7#4‘}*:/’ MEX8 rrrrrrennrenannnns Screw MHX8 s rrrrrrrnnnannnnnnnn, 1
Y H 122 M90908003 UVETHY" 9/B4(40)XE - v v veeeenenes Screw 9/64(40)XB - -« x e e rrrranss 1
Y H 123 MN70A1780 ;';",9“ ..................................... Holder = s rrrerrnennnnnnnnennnnnaaaans 1
¥ H 124 MG30A0740 JIJUR e Felterrrrrerrrreneernnnniinneennnnnns 1
H 125 M91691015 ta*:j“g“*/\y;‘: 1/8(40)XT = rrvrrmrrmnnnnennns Screw 1/4(40)XT - rrerrerrerrneeneennns 1
H 126 ME10A7910 I)‘/7 ...................................... LinK==rrr e e 1
H 127 MH10A1956 DU v Linkseserrrrererreneeranrennnnnnnnnnnns, 1
H 128 MH27A0228 ’7‘7'*759‘7' .................................. Arm shaft assy = rrrorerererernaann, 1
H 129 M91053020 5‘77]771'7#4‘)(*:/’ MAXG rrrrrreenrrnannnns Screw M4XB: - rrrrrrrenreannnnnnn 2
H 130 MS10A1740 JIJUR e Felterrrrrerrrreneernnnnnnninneens 2
% H 131 M91603003 UETRY 1/ A2AKG e eeeeeeeenes Screw 1/4(24)X16: == ererereeereaenn 1
H 132 M91572045 UFYh MBX0. 75+ vrerrrrrnennnneneaaannns U-nut MBX0. 75 rrrrrrmrrrmnrernnnennnn, 1
H 133 M90631050 Ej];\—_ﬂ-j]* Brrrrrerrnnnsan s Washer G rrrrrrrriiiiiiiiiinnnnnas, 1
H 134 M96011017 g*y\y;\—_ﬂ;“}w MBevverresssrsensnnnannnnnnnns BoOlt MBrrrerereesnnnseesnnnnnnnnnnnns 1
H 135 M90902011 TVETEY 9/BAAQ)XT +eveerereeeees Screw 9/64(40)KT - +xxeerreseennesen 3
H 136 M98016050 ﬂ-h* .................................... Washer = s serrrr i, 1
H 137 MN35A0628 SN A TS e Needle bearing: =+« rrrerasrrenaraeann 1
H 138 M90859004 SW—PW7°37'f'J"\*?~:/° M3XG:eeemrrrrennnnns Screw M3XE: -+ rrrrerrrrrrnnnnnannnanns 2
H 139 MH10A2956 DU e r e Linkseserrrrererreneennnrnnnnnnnnnnnes, 1
H 140 MH10A2740 JIJUR e Felterrrrrerrrreneeranenninnninnnnns 1
H 141 MH10A1741 71}”;}»1}1 ................................. Felt holder = s rrerrrrannnnannnannn, 1
Y H 142 MF60A0700 ty-lj-,m,\** ............................... Spring - s s 1
H 143 MH10A0760 /\‘/?/‘/I}*/ .................................. Eccentric cam:-= = = rssresrnnennnans 1
% H 144 M91606001 f}?‘:/ 1/4(40)X6 .......................... Screw 1/4(40)X6 ....................... 2
H 901 MH10E0285 *’/'3"}7“9*3'7’;"}9)1,7597'- .................... Bushing assy -« -t rrrrarrarrareaannns 2
Y H 902 MS02A0463 '77_'“ (5;\—.) ................................. Arm (right) ............................. 1

FENIEPLK-E2516REERRRERLET
Y% indicates PLK-E2516R common parts. 15 PLK-G2516R



REIUHE
THREAD TRIMMING MECHANISM

o

<

122
S

16



NIESAIDL 2
THREAD TRIMMING MECHANISM

Fig Z®H ZHHa—F m A Description =
no. Mod. Parts no. Amt. Reaq.
s J 101 MFO0A1527 L T PR PR PP Knife holding bracket saddle==+=+-+--+-- 1
s J 102 M90990002 EFRY T MAXB - w v v rrrererer e Screw MAX8 -+ rerrrserreenniiinnnnnans 3
% J 103 M91151010 HIEY 11/B4(A0)KT -+ v vveermereenenen Screw 11/64(40)K7 - w+xxrerreenereenes. 2
s J104 A MS07A0782 R e Guard plate:- == rrrrrerererraias 1
% J105 A MF02A0834 Y (< 1) EEE PR PR PP PP Movable knife (left)---=rx-rrmrreeeneenns 1
s J 106 MSO07A0836 ARG (EG)) v v Knife base (left)- - orrererarnninans. 1
Y J 107 M91107045 TR 11/64(40) =+ vrrrrnrrnarenennennennnn. Nut 11/64(40) e rrrrrrrnarearenenaenn, 2
Y J 108 M94006052 B e Washer = srererr i, 1
Y J 109 M90803010 ﬂ-a*/ 1/8(44)XErrvrrerrmrrmena e Screw 1/8(44)X6 - rrerrerrareneennns 3
Y% J110 MFO00A1392 I L R P PP PP Knife driving crank: ===« rsrerererenens, 1
¥ J 111 M91117002 IVETEY 11/64(A0)KTT 4w v veenereennsn Screw 11/64(40)X11.4x«xrrereereenenn 1
Y J 112 MFOO0A8910 U IR R R R R PR PP PP PR PR Linke=s==stesteesansaataaraaraaransannnn, 1
* J 113 M91111015 EFXVLUYF 11/64(40)X6. 20 -+ v vvrvnnnesees Screw 11/64(40)X6.2-«««wrrrerrnneeess 2
Y% J114 MA25A0891 ARG Y e Knife driving shaft- =« errerererenenens 1
Y% J 115 MFO0AO0750 T g Bushing:=«rererrrrerererni 1
s J 116 MA25A0572 IV EIN e Spring: s st 1
* J 117 MFO1EO0411 (B [ e REEEEREEEEEE Cam follower, Shoulder screw assy- - " 2
Y% J118 M91201045 FOR 3/16(28) -+ rvrrerrerraera s Nut 3/16(28) - -=rrrrrrrrerrar et 2
s J 119 ME20E0477 AR e Stopper: sttt 1
% J 120 M91501022 bk 15/64(28)X10% -+ -errereererrenneses Bolt 15/64(28)X10+ -+ +=+xx-exseseesnes 3
s J 121 MFO0A1477 AR Ao Stopper plate: -« rrrarraraa 1
Y J 122 M91502045 FYUR 15/64(28) - -rrvrrerrerraennenneannns Nut 15/64(28) - +=rrerrerraeenennennnn. 1
Y J 123 M91512022 I 15/64(28)X207 -+ -wrererereeeennn Bolt 15/64(28)X20 -« -+ wverererenen 1
J 124 M90511050 SRR G Washer §eveerrrrrrrrennniiiniinnns, 2
J 125 M95002017 BITAVTIR MBXT2e e eeeeeeeenees Safety socket bolt M5X 12+« -« -« xex- 2
Y J 126 M91110045 TR O/64(40) -+ vrrrrer e Nut 9/64(40) - -rrvrrerrmrraenae s 1
Yo J 127 M90913001 PA%Y" 9/BA(40IX8.5x - v rvrerereeeeenen Screw 9/64(40)X8.5- - - rrrrrrrrrnrnss 1
s J 128 MFO0A1603 RS e Bracket for fixed blade: === r-+rrreuuns 1
Y J 129 MS10A0838 JTA AR e e v e Fixed blade = *++rrrrrrreennnnnnnnnnnnaan, 1
Y% J 130 M90907010 ﬂ-a*/ 9/64(40)X5 - r - rrerr e Screw 9/64(40)X5rrrrrarraeaaaans 1
s J 131 MS07A0180 ART U A e Thread guide: === = rrrrrererererennnnns 1
Y J 132 M90921002 t?*“/* 9/64(40)X8 - rrrr e Screw 9/64(40)X8 - -rrrrrrraneanaaans 1
Y% J 133 M91202045 FOR 3/16(28) - rrvrrerrerrer s Nut 3/16(28) - -=rrrrrrrerrae s 1
Y J 134 MS07A1603 RS TG Adapters = rrerrrrrar i 1
J 135 M91056004 SW-PW7 724FA %Y  MAX10: - v vveneee s SCrew MAX10: « -« v eremrerereseneaenes 2
Y% J 136 MFO0A0391 I L R PR PP PR PP Thread trimmer driving lever:«--=-=+=-- 1
Y% J 137 ME20A0915 SR e Washer = s seeerrrrreeiiiiiiiinnannnnns 1
Y J 138 M91212015 EFRY A UYF 3/16(28)X6.57wxrrrvvrrrnees Screw 3/16(28)X6.5« - wwrrrreerernees 1
J 139 M94024017 TITAITIR MAX20 - - e vvvreeeeeee e Safety socket bolt M4X20: -+ -xxxrree-- 2
s J 140 MA20A5571 R FY R Toreee e Connector - = s rrrsrssrssssaasaaaaaaans 2
s J 141 MA16A0621 Fg e s Knuckle:  rerrrreeneinnniiinniannae, 1
J 142 M95005017 BITAVTYR MEXT0 r v v verrreeneeeeaeees Safety socket bolt M5X10x =+« -rerrerees 2
J 143 MH27A1601 VAP L2 EEE T PR P Cylinder bracket-«=-===rrrsrrereenreens, 1
s J 901 MB25E0351 ALY AT hZRT v Cam follower crank assy:==+=+= = rsrere 1
Y% J 902 MB61E0434 O VZ R S R PP Air sylinder assy - r=rrsrrrrarrareaaen 1

FENIEPLK-E2516REERRRERLET
Y% indicates PLK-E2516R common parts. 17 PLK-G2516R



X-YT—J L&
X-Y TABLE MECHANISM




[KIX-YF—T L&
X-Y TABLE MECHANISM
Fig Z®H ZHHa—F m A Description =
no. Mod. Parts no. Amt. Reqg
K 101 MH27A0957 Y“/*7’f|‘°’7l/—7\ ............................. Movable race Yessrrrrrrrrrrnnnnnnnnnnn, 1
K 102 M93002021 AYAITHIFR b MIXG - vvvemerennnen Socket bolt M3X8: =+« e erereeereennn 16
K103 A MH25A0770 ;]-7”49,\*_7\ .............................. Feed plate base: == =rsrereremreeenene. 2
K104 A MH25A0477 AR oo Stoppers " et
K 105 M93003021 BYRGTFIHR IR MIXG- - veveeereenenne Socket bolt M3XG:+«+«+xvereeseeses 20
K 106 M95013021 BYRGTFIFR IR MIXT0- e vereeeeeenens Socket bolt M3X10¢ -+ -+« +vemeeeenense 28
K 107 MH27A1477 Y BRI (RI) v ereenne it Stopper Y (front)« === srerrareaeearaeans 1
K 108 MH27A0920 7\3,”“*,“,“ Yoottt Slide guide Yerrrrrrrrrrererennieenns 2
K 109 MH27A2477 Y hAMN (YYR) v v v Stopper Y (rear):sr xrrrerrareaaaaans 1
K 110 MH27A1957 X"/o’]’“‘*’?l/—x ............................. Movable race Xeeerrrrrrrrnnnnnnnnnn, 1
K 111 M90814004 7“3—\1,{-1-,\“*:/“ M3X5.2 s rrrreeennnnnnnnnnnn Screw M3X5. 2 rrreennnnnnnnnnnnnnanns 16
K 112 M95018021 BYBOTFIER I MAXG - v vveeeeeennn Socket bolt MAXG: =+« wxerereeereennn 4
% K113 MA35A1781 AT oo Belt clamper: - =rsrererereneneaenia. 2
K114 M93007021 BYRGTFIFR IR MIXTGe e veeeeeeeeen Socket bolt M3X16 -+« +«+xenreeeense 2
K115 M91002022 SUS304 K bk MAXT0 v vvrerrnrnennnnnnens Bolt MAXT0  rrerrerrmrsnnsnnsnnsnnnnns 2
K116 MH27A3477 AR X Stopper Xrreerrrrrarrreanaaiaaaan 2
K117 MH27A1920 7\3,”’*,“,“ Xorooooononnnnnneaennnnannnnnns Slide guide Xerrrrrrrrererernnaeann. 2
K118 MH27A0429 UPVEV AV R R (B I P PP Bracket (left)-«--rrsrrerrerrareaeaaens, 1
K119 M94008017 EITAVTYR MAXG - vveeeeeeeeeeeeeeenn Safety socket bolt MAXG -« --xxxeerren: 2
K 120 MH27A1429 HOYIYNUBHT (R)evvrvrrrerearenennennen. Bracket (right)«=rrrerrrermrrrennnaeenn 1
¥ K 121 MB62A2407 FYYIYNTY Keerernrrariiaiiiiiaa, Detector plate X rrrerrrerarerenneaeann 1
% K 122 MB60A2601 ’T‘J*’/:L‘yl\“‘/“)“}’i"f’i ........................ Bracket = rrrrreernenennnnniiiiiiaaaan 2
K 123 MH27E0848 7\5"75‘/7?‘77597—' (X)erremmrnen s Motor complete (X)«=xxsrerrareareaennss 1
K 124 M95004017 BITAI IR MEX16 v e e Safety socket bolt M5X16- -« xxvrxxvr-s 18
K 125 M96002001 FASY MBXG - wrrrrrrrernernserenneananes Screw MBXB -=«xrrrrerremrrarsnnennennss 8
Y K 126 MB61A0571 :/“7\‘/;\—.*7-. .................................. Coupring:*r s rerrrr s 1
K 127 MH27A1390 X7|Jr7:/°7 ................................. Drive shaft Xeeeerrrrreeiiiiiiiiinnnns 1
K 128 M92012070 "/—}l'l“°7|?*—1|/’\*7'}‘/7“ ........................ Ball bearing: - «=r=rrerererrrraraanae, 6
Y K 129 MB62A0523 945*/7*/\*”,|~ Xeooooonoonnnnnnanannnnnnnnnn, Cog belt Xrrrerererrmninnaiinns 1
K 130 M96001001 FASY MBXG - rvrrrrrrrrearnneirennennnnns Screw MBX8 - srrrrrrrrarrnrsnnsnnnnnns 4
Y K 131 MB45A0767 BAZIUD Y =l Driving pulley ==« sreesrrreaneneanian 1
K 132 M90604065 E’J“I)'ll‘)“) [ D R R E—type retaining ring 8=+ xrrerereenen 3
Y K 133 MA21P0454 /*7 ....................................... Shaftrrrrrrrrrrrrrrriiiiiiiinaiinnnans 1
% K134 MS02A2456 =N =LA TS e Ball bearing:«=-= r-xrrrerrareaseaenenn 2
Y K 135 MB62A0767 BT Y =l Cogpulley  rrerrrrrmrrreanaeinniana, 1
K 136 M90511050 be_ﬂ-h* IR R R R LR EE T T Washer §eeeerrrrrrrnnnnniiiiiiiniinans, 6
K 137 M91071004 SW-MW7°37’{'J"\°?~:/“ MAXG:reernnnnnrnnns Screw MAX8 srrrrrreereiiniiinnnnns 4
Y K 138 MA35A6758 7“317-\” ................................... Bracket: - rrrrreersnnninnnniiiaaaan 1
K 139 M95001021 BYRGTFIFR IR MEX20: - veveeeeesenn Socket bolt MEX20 ¢ -+« +«+x+vsresesense 1
K 140 MH27E1848 Z?‘)tu‘/7*{—97577_' (Y)erremrannennaaas Motor complete (Y)«xrrrerrareaeeaennes 1
K 141 MH27A0571 Y e Coupring- -« rrrerrarrarrarara s 1
K 142 MH27A2390 Y7|~“"}“/°7 ................................. Drive shaft Yeceeerrrrrrnninnniiinnn 1
K 143 MH27A1523 745‘/7*’\7“‘ N ZEE R T T R R PR Cogbelt Yrrrerorerer s 1
K 144 MH27A0767 BT Y =l Cogpulley srrerrrrrerrreianneinniana. 1
K 145 MH27A0758 7 7';-“)|~ ................................... Bracket - = srrreerrrennniiiniiiiiiian, 1
K 146 M90512050 3{)-%'* Dttt s Washer §eveerrrrrrrmnnnniiiiiniians, 4
K 147 M91304080 ]*At‘/ d) R IR PP Rubber plug d) 13 e 1
K 148 M95011021 AYDITFIFR b MEX25 - - e cvvvereenenennns Socket bolt M5X25+« =« +xxeeereseseenen 1
K 149 MH27A1758 7*3!;-‘% ................................... Bracket: - rrrrreernenennniniiiiiiaaaan 1
K 150 MH27A1767 945‘/7*7"4} ............................... Cogpulley:r-rrsrrrrerrararaaaeen, 1
K 151 MH27A5454 S Shaftr - rrerreereerataaraaraninesanss 1
K 152 MH27A0352 BT = Set collar- - s orrerrarraranaaaaaans 1
*ENFPLK-E2516RIBARGRERLET .
¥¢ indicates PLK-E2516R common parts. 19 PLK-G2516R



R Z B

)

(1

WORK HOLDER MECHANISM

101
102

'ﬁ/
04— o8 403

i

107

//\\

05

1

106

20



[L15 R 2 48 (1)
WORK HOLDER MECHANISM(1)

Fig EHEmaI—F m A Description =
no. Parts no. Amt. Reqg
L 101 M94001037 PHIAY MAXT 2w eerrnren e, Screw MAXT1 2« errerraernennnnnnennnns 2
L 102 MH27A0778 AT Belt clamper: == =rsrerererenenennie. 1
L 103 M90505037 PHIAY MEXT2rerererennrenaneaneaan, Screw MEX1 2« rerrerrarrnennnsnnnnnnns 1
L 104 M95031021 BYAYTFYFR AU b MEX1 2w eveeeeeee Bolt MBXT12+ - +everereeeeneeeeeeen 1
L 105 MH27A0781 YA R e Y=belt holder: == =rrrrerrersarsnesnnnns 1
Y¢ L 106 MB62A1921 ey R R R R R R R PP PR PR Bearing: -+ rrrerrrrrarrrianaaiaaaaaa, 1
Y¢ L 107 ME25A0921 Jl T g Bearing - rrorrrrrrrrrar e 1
L 108 MH27A3390 Y7|‘“'J]“/°7 ................................. Y—drive shaft- - -ceeeerrrnniiinna., 1
L 109 M94008045 OYATFYF MIBXT.0rrerrrrrnrenennenrennnn Nut M1BXT.0:rerrerrorrarrneannsnnennns 1
L 110 MH27A0692 3/“7rjlrl\r7~‘/°*/7’ ............................ Bearing housing: ===+ rrrerererereaens 1
¥ L 111 MBG62A0921 Iy R EEE R R R R R PP PR PP Bearing: -+ rrerrrrrarrrianaaiaaaaaa, 1
L 112 MH27A6454 :/*7 ....................................... Shaftrrrrrrrrrrrrrrriiiiiiiinaiinnnans 1
L113 MH27A0455 G YT e Shaft holder: = = rsrrerrerrarrnerneanns. 1
L114 M96002001 FASY MBXG e rrrrrrrernernsenrennennanss Screw MBXB -« xrrrrerrerrarsnnsnnennss 1
L 115 M96001005 D')?J’]T'J“):\'-F)‘*:/“Tk*"}"f:\'- MBeverrrrreennnns Screw MB e ssrrrrrrrininiiiiinnnnnenaaas 1
L116 M90421050 SR D R4 Washer 4« eerrerrrminnniiiiiiiiians, 4
L 117 M94006017 TITAITI MAXG v e Safety socket bolt MAX16G:-«=-xxrxxvr-e 4
Y L 118 MB62A0228 YT e Clamp adapter: ==« = rerereremnaean, 1
Y L 119 MA20A0650 'J'—}b|~°/7 ................................. Knurled knobrsssrrrereeninniiinnnaan, 1
L 120 MB61A2477 AR e Stopper:« -ttt 1
L 121 M91053020 D.\}j]l]yj-\y;\-_b(*:/“ MAXG rerrrreenrennnnnns Screw M4XB: - rrrrrrrreanrrannnnann 2
S L 122 MB62A5454 7]'&1’/ G Clamp studs-=xrerererrrmrniiaan, 2
L 123 M95005017 BITAVTIR MBXT0- - v eeeeeeeiis Safty socket bolt M5X10¢: -« ==« xxeeses. 4
L 124 ME40A0426 B Do SUPPOrts = * s e s s s 2
L 125 M91056004  SW—PW7'FXAFASY MAX10: e vveeresens SCrew MAXT0+ -+ +evrerreenensenns 4
¥ L 126 M90611060 BT e s Pir=resresrentantaataataaaaiiaaaas 2
Y L 127 MS13A0572 ‘7}l/7=\'-l\*?~ ................................. Spring s rsr s 2
s L 128 MS02B0257 7}--”-149 ................................... Holder plate:-=«-«rererrerereenenennnn. 2
L 129 M90859004 SW—PW7°§7'H"\*?~“/° M3XGeeemrrrneennnns Screw M3XE: -+ rrrrrrrrrrennnnnannnnnns 2
s% L 130 MB25A0105 j’ﬂ'l ..................................... Clamp frame: == =ssreorererrraiiines 1
L 131 M95052021 BYOTFYER I MEXG - - v eeeeeeenes Socket bolt MEXG: =« +x e rereeeresesn 2
L 132 M90511050 SR ARG Washer §eeeerrrrrrrmnnnniiiiiniinns, 2
L 133 MH27A0272 AU e Feed plate - r« = rrrrerrreranmeennianns 1
s% L 901 MB62E4105 ‘}|‘7]'ﬂ'17597_' ............................. Clamp frame assy -+« =xsrerrereeeens 1
*ENFPLK-E2516RIBARGRERLET .
¥¢ indicates PLK-E2516R common parts. 21 PLK-G2516R



WORK HOLDER MECHANISM(2)

M| 5448 Z 448 (2)

22



[M]15MR X H18(2)
WORK HOLDER MECHANISM(2)

Fig Z®H ZHHa—F m A Description =
no. Mod. Parts no. Amt. Reqg
M 101 M90504065 ENARAT) 4evvvrrerreneeiae e E-type retaining ring 5xrrerererereen: 2
Y M 102 MB62A1434 IFNOE QBT TIF) e eeeereeenens Air cylinder (with quick joint):=««==+-«-- 2
s M 103 MB62A0975 AR IUR v Connecting link: ==« xrssesrerrareaaes, 2
M 104 M95037021 AYAITFIRR BUR IS MEXTGe - v oeeeeneee Bolt MEXT6- v+ v xeeresseseeeeeaees 2
Y M 105 MB61A3454 YNYES e Shaftesrrrrrrrrreensiniiiiiniiianinaas 2
M 106 A MH20A0266 AHYIDN = e Pushing lever:-«=rsrerereremeaennnie. 2
M 107 M91382045 FYR MG v e v NUL MB s serrmrrarraraaeaaeaaeaannnss 4
Y% M 108 MB62A0572 D) A S T P PP Spring s s s 2
M 109 M95015021 BYITFYER I MEX20+ - v eererenenenes Socket bolt M5X20+ « =« +xxxereerereenes 2
M 110 M90511050 SRR ARG Washer §eveerrrrrrrrnnnniiiniiaans, 6
M 111 M91055020 OYAITFYEIARY MAXA -+ vveeeeeeeeees Screw MAX4 eerrrreeeiiiniiiinnnnnns 2
M112 MH27A0308 AHTE e Clamp bracket: === r-rrereereaeareaien, 1
s M 113 MB62A0707 N = Hanger: =« rrerrrrerenn e, 1
M 114 M91013004 SW-MW7'FTAFA RS MAXTQ: - - e eeee e SCrew MAX10: « -« v erenrnrnrnnnrenenes 2
M 115 M95002017 BITAVTYR MEXT120 s v veeveeneneeaeees Safety socket bolt M5X12+x =+« rrerrerees 4
Y% M 116 M90532060 IR R R R R PP PR PP = 1
M 117 M94003017 BITAITIR MBXB -« vvrrrrereeeeeeeee Safety socket bolt M3XG:++x«xxrrreerse 4
Y% M 118 MB62A6477 AR e Stopper: sttt 4
Y% M 119 MB62A0957 AYIATFAD—=R rerrrer e Fixed race - rrrrrreennnnnnnnnnnnnnans 2
Y% M 120 M94008070 1 R T T TP Slide bearing: =« rsrerereriraa 4
M 121 M94001017 BITAVTYR MAXT0 wvrverereeneeeeaeee Safety socket bolt M4X10: -+ +revrrreees 6
s M 122 MB62A1957 FHIAR G = R rrerre e Movable race= = ssrrrrrrreeiianaans 2
M 123 MH27A2957 j’ﬂ-l]i—/ﬂ/_x ............................. Fixed - R R O ‘I
Y ENIEPLK-E2516RILBERERLET o
Y% indicates PLK-E2516R common parts. 23 PLK-G2516R



T A I\
WIPER MECHANISM

103

102

124

24



IN] DA/ —H4E
WIPER MECHANISM

Fig Z®H ZHHa—F m A Description =
no. Mod. Parts no. Amt. Reaq.
N 101 MH10A0484 7]")#9‘/14‘7?75 ........................... Stop switch assy =« rrrererererraeans 1
N 102 MH10A7339 TN = CoOver -t rrrrrrsrrsnsssssst s aaaaaaaans 1
N 103 M91054004 SW-PW7°37’H"\*?~“/° MAXG v rrrnnnnnnnnnn, Screw M4X8: - rrrrrrrrrineennaaaans 3
N 104 MH10E2519 DAN=YLI AR GT e Wiper solenoid assy = =+« rrreearerenn 1
N 105 M90865004 SW—PW7°37’H"\*?~:/“ M3X5eeeernnnnnnnnnns Screw M3X5 errrrrrressannannnnnnnnnns 4
N 106 MH10A1417 ]*AU ..................................... Rubber cushion =+ - rrrreeesnnnnninnnns 1
N 107 M90631050 be_ﬂ-h* Brrvcrrrnrrr i Washer G- rrrrrrrrrennniiiiiniians, 2
N 108 M90634050 ﬂ-h* .................................... Washer = = seerrrrr i, 1
N 109 MH10A0700 ,f* ...................................... Spring - rrrr 1
N 110 MH10A0915 ol e Ring:+ s rrrerrrean i, 1
N 111 MH10A5477 AR e Stopper:« -ttt 1
N 112 M90910033 U2 9/64(40)K A+ rrrrrrrnrnarnnennenn, Screw 9/64(40)X4  +rrrrerrarrarnaenaen, 3
N 113 MH10A0571 ‘71\’-*7_- ..................................... Connector s srrrrrrrrrraaaiaiiinnaas 1
N 114 M90932015 ta*:j*g*y\y;\—. 9/64(40)X9-r-vrrrrrrnrrnenn Screw 9/64(40)X9 - rrrrrrraraaaaaans 1
N 115 MH10A6910 I)‘Jy ...................................... Thread wiper connecting rod-+«+=-=«+++- 1
N 116 MH10A0981 lj,f,\°_r7-7.* ................................ Wiper adapter- ===+ rorrareareaenaenns 1
N 117 M90901045 TR Q/B4(40) -+ rvrrrrrrrr i Nut 9/64(40) =+ rerrrrrrrnrearenennennss 1
N 118 MH10A0729 t*'}l\** .................................. Spring s rr s 1
N 119 M90908003  VILEFHY" 9/BA(40)XE: -- - rvrrmrerreensens Screw 9/64(40)X6 -« -xrrrerrerenese 2
N 120 MH10A5601 DAN =R YA e Wiper setting plate« -+« =s+reesrreeensn 1
N 121 M96008017 TITAITIR MBX10w v vvvreeeeeeees Safety socket bolt MEX10+ -« «xxxxxx--- 2
N 122 MH10A1530 AN = e Wiper shaft- == rrrrererrrrareaaaen, 1
N 123 M90505065 Eﬂ]"’;‘l[ﬁ(') [ IR R R PP E—type retaining ring 5« xerrerereeeen 1
N 124 MH10A0980 DL LR Wipers s s s rer s 1
N 125 M90806002 EFAY 1/8(AA)KG v rrrmrrrnrenanennaennn Screw 1/8(44)XB - +rrrrrrerrarearnneans 1
N 126 M91305080 ]*At‘/ d) IR R P Rubber plug d) 13 e 1
N 127 MH10E3519 ARLWAIVIARGZ e eeeereeeeereeeeaas Thread release solenoid assy= -+« """ 1
N 128 M90422050 Y B R Beree e Washer 4« eerrrrrrmnnnniiiiiiniians, 2
N 129 M90424053 ,\“j{,ﬂ-“t’“* R Spring washer 4« -+« rerrrrareaenaenne. 2
N 130 M91007045 FYR MG reereaee i NUt M4 eereerrrrrerrarsnesnesasannanss 3
N 131 M96010052 ﬂ-h* .................................... Washer = s sererr i, 1
N 132 M90421050 be_ﬂ-h* Qrvvrrrnnnniiii i Washer 4« eerrerrrmnnnniiiiiiiniinas, 2
N 133 A M90407022 AYATH b MAXT2:-eeeveeeeeerieeeeeen Hexagon head bolt M4X12:=«=xxxeeeeees 1
N 134 M90434060 B e = T 1
N 135 M90512065 E7J°7|‘)“7 Grrerii i E-type retaining ring 3= -x=rrorrereaeens 1
N136 A MH10A2701 ,\** ...................................... Spring - s e 1

FENIEPLK-E2516REERRRERLET
Y% indicates PLK-E2516R common parts. 25 PLK-G2516R



OIL LUBRICATION MECHANISM

[P] #aimieE

26



[Plia B t4E
OIL LUBRICATION MECHANISM

Fig Z®H &&ma—F m A Description =
no. Mod. Parts no. Amt. Req
Y P 101 MS03A2780 ;';",9* ..................................... Holder = s rrrerrnnnnnnnnnnennnnnananns 2
P 102 MH27A2780 ;';",9* ..................................... Holder =+ rrrrerrnnnnnnnnnneninnanaans 1
P 103 M91054004 SW-PW7 TY{FA LY MAXGrwwvvvvennnnnnn Screw MAXG -« rrrrrrrrrnreareaennanns 12
P 104 MH10A6740 JIJUR e Feltr orrrerrerrarsassansaesnnsansannans 1
P 105 MH10A5740 JIIUR e Feltr orrreorrerrarsansansaesnnsansannans 1
s P 106 MF80A0780 ;';",9* ..................................... Holder = s rrrernnnnnnnnnenninnaanans 3
P 107 M90573080 ]*Aty ¢5.7 .............................. Rubber plug ¢5_7 ...................... 2
P 108 MP40A1740 JJUR e Feltr orrrerrerrarsansansansnnsansannans 2
P 109 MH27E1688 IWNATERIE (FHAAYI) - overeeeveee Oil pipe assy (presser foot)- == ++=+x=+=++ 1
P 110 MH27E3688 WATERIT (AUA) - evremrrer e Oil pipe assy (circulation)« -+« ++=xx-+ 1
P 111 MH10A7740 JIJUR e Feltr orrrerrerrarsansansaesnnsansannans 1
s P 112 MFO00A2780 ;';",9* ..................................... Holder = s rrrernnnnnnnnneninnnaannns 1
P 113 MH27E1148 IWATEEGS (WD) e eemmeeeeeeeeeeee Oil pipe assy (needle bar)-«««=r+reereee 1
P 114 MH27E0688 IWATERIZ (AYYUYY)rrrreeeeereeeeeeeen Oil pipe assy (eccentric cam)=+++==++++ 1
P 115 MH27E2688 WATERIZ FRAYPTARI) e eeeeeereeeeenn Oil pipe assy (presser foot bushing)- -+ 1
P 116 MH27A0740 71”,'; ..................................... Felt .................................... ‘I
P 117 MH27A1780 ;';",9* ..................................... Holder =+ rrrrerrnnnnnnnnnneninnaaanns 1
P 118 M91071004 SW-MW7 FTLFA RS MAXG: - - xxxrrrrnnnes Screw MAXG -+ rrrrrrrarenneeneenanenn 1
P 119 MH27A0780 ;';",9* ..................................... Holder = s rrrerrnnnnnnnnnniiinnaaanns 1
P 120 M94007099 'J"fl:l‘/7'}‘77° AB—GN-eeerrrrrnnnnnnnnannn, Nylon clip AB=BN ==« xc=ssrmseereennes, 2
P 121 M91056004 SW-PW7 794 FA 1Y MAXT0-«+-meeemeenns Screw MAX10:weeeeerereenneeneanen, 5
P 122 MN10A0135 77“37|~ .................................. Ol gauge =« = rorrmrrmrrararaaae 2
P 123 MH27A0500 ]*At‘/ ¢25 .............................. Rubber plug ¢ P IR R R 1
P 124 MF13A0135 77“37|;‘ .................................. Ol gauge =« = rorrmrrrrrrrar 1
P 125 MH27A0225 ’75\'-375’)1‘7' ................................. Floater= ==+ rrrrrrrrrsnnninnnnnnnnnanns 1
P 126 MH27A0691 \/]7713“117-‘7|~ .............................. Gasket for bottom coverr == s eserrean. 1
P 127 MH27A0516 \/]7/)1 ..................................... Bottom cover -  resrrrrasrrrannaiannan 1
P 128 M91101085 Ol s e O—ringrre rrrrerrrrrasssean s, 1
P 129 M92004002 ta*:/ 5/1 6(24))(8 ........................ Screw 5/1 6(24))(8 ...................... 1
P 130 M94003021 BYOTFYER I MAXT2: o eeeeeenenes Socket bolt MAXT2:+x-x-veesesesessnn 10
P 131 MN60A0620 -J-/“]‘jyl)\yf AB-BHN::eeerrrrrrnnnnnnnnnann, Nylon clip AB=5N ==« xrsrruseereeaen, 3
P 132 MH27E4688 WATERIT (AUA) - evremrree e Oil pipe assy (circulation)« -« =« ++=xx-+ 1
P 133 MH27A0148 t{ ....................................... OI| braid ................................ 1
% P 134 MG30A0700 ‘7}|,7=\'-l\*?~ ................................. Spring s st 1
P 135 M91008035 AYFYFATEYRY Oil adjusting screw= === x==xr=ssraseen- 1
P 136 MH27E5688 ,\°,f7°71}|,|~7597'- ........................... Oil pipe complete: =+ rrrarrareaennen. 1
s P 137 MS10A1691 h 7\'7")|~ ................................... Gasket s rrrrrrrrerrani it 1
Y P 138 MS10A1742 77“37“9 .................................. Caprrrerrrrr s 1
P 139 MH27A0797 Py iy 2 N i R R TR PR PP Oil cover film (L) x=rrererermeriennnnas 1
P 140 MH27A1797 ;|;°r7_—1_7,m,1\5;\—.“ ............................. Oil cover film (R)--==rserrerrerrarneens 1
P 901 MH27B4339 7]-,“[,13,\“_7577'- ............................ Oil cover assy -« errrrrerrannaans 1
*ENFPLK-E2516RILBARGRERLET .
¥¢ indicates PLK-E2516R common parts. 27 PLK-G2516R



Q] E#R-BELERA R
CABLE COMPONENT & PNEUMATIC CONTROL UNIT

130

134

ey

137 135
136




[Q]EC#R -ECE R R

CABLE COMPONENT & PNEUMATIC CONTROL UNIT

Fig Z®H &&ma—F m A Description =
no. Mod. Parts no. Amt. Req
Y Q 101 ME10A0408 I;-y:/l\yl)f,f Xevrronnnnnnnennnnninnannns Detector bracket Xrrrrrrreeenneeeeannns 1
Q 102 M91054004 SW-PW7'IRAFA RS MAX8 - v nvne Screw MAX8:- -« «-rvrrreneaneaeannn. 8
Q 103 MH10A0602 |~I)\ylﬂj-j-7* ............................ Holder »+rrrrreernnnnnnnnnniinnaaann 2
Q 104 MH27E1484 :\"‘/‘t‘yx’f‘):f X ........................ Detector X ............................. 1
Q 105 M90971004 SW-PW7'734FA %Y MBXT10- -+ - -- - Screw M3XT10: -+ errerrresnerneeneanes. 4
Q 106 M94003099 ']"fl:l‘/7'}‘77° AB—3N::veeerrerrnnnnnnns Nylon clip AB=3N -+« =rrerenseaeurenenn, 2
Q 107 MH27BO339 Yt‘/ﬂ’tl\*_ ............................... Detector cover Y ....................... 1
Q 108 MH27A2603 YEYMITG e Detector bracket Yer-errerrerrarsnnsnns 1
Q 109 MH27E2484 :\"‘/‘t‘yx’f‘):f Y ........................ Detector Y ............................. 1
Q 110 M90316050 573;\—_171]* Grrrrrritiiiiiii s Washer 3-rrrrrrrrniiiiiiiinnnnnaans, 2
Q111 M91071004 SW-MW7'IY(FA Ry MAXB:--revven-- Screw M4X8:-«rrerrerrrrrnennennens 9
Q112 MH10A9601 x,f\y:ﬂdj\ylf,{l)z ........................ Micro switch bracket ==+ reeerreannan 1
Q113 M90864004 SW-PW7'7I4FA %Y MBX14---ene- e Screw M3XT4:«+ererrrerneeneanennen. 2
Q 114 MH27E3484 747Dx477—7597_— ...................... MiCrO SWitCh ASSy e 1
Q115 MH27B1339 PA N = e Print circuit board cover: - - sssssanss 1
Q116 MH27A2601 ]*79“}\‘}!}-49 ......................... Connector panel- -« srsreerereeienees 1
Q117 MH10B2339 9*7\9_13,\“_ ............................... Duster cover = = sressssssssaaaaanaaans 1
Q118 MH10B1339 9*7\9_13,\“_ ............................... Duster cover = = rrrssssssrsaaaaanaaans 1
Q 119 M91057004 SW-PW7'IY4FA 2" MAX20- <= - - - Screw MAX20: -« e xreneeneeeananns. 5
* Q 120 MBGOA0366 U‘Ja\\/?’_7°\73/1 ......................... Nyion bUSh ............................. 5
Q 121 M90409037 SW-PW PFA LY MAXTQwrvrrernrnrnnn Screw MAX10 - rsrrrrrrrernnnnnnnnnnans 1
* Q 122 MBGOA2352 U‘Ja\\/?’_7°\73/1 ......................... Nyion bUSh ............................. 5
Q 123 M800G2SOL YLJANFNY PLK-G2-SOL: -+ =-xvvs-- Print circuit board PLK-G2-SOL=-+-+---- 1
Q 124 MH10A3508 B IT UESIAT AP e Connecting cable assy 15P -« ««xxrree 1
Q125 MH10A4508 B IT UESIIAT A2P e Connecting cable assy 12P - ««xrrreeee 1
Q 126 K14M19400102 JIFARaF rrerrrrerrnrrereneirennennn. Ferritic Core- ==+ =rrrrrersarsnrsnnsnns 1
% Q 127 MB62A0757 7“37* ................................. Plug: - - rrerrmrrerrr s 1
Q 128 MA30A0964 DY a—t e Reducer: s rrrrrrrrsssnnnneennnnianns 2
Q129 M91276004 SW-PW7'IY4FA' 2" MAX30- - - v -+ Screw MAX30: -« exrererneeeananns. 4
Q 130 MH27A0567 :):1_7* ................................ TubE rrrrrrrrr st 1
Y Q 131 MA16A0495 Xt°—|‘“]‘/|‘ﬂ—3 ............................ Speed controlers =« xrrrrrararaaaaan 1
Q 132 MH27A1567 :):1_7* ................................ TubE - rrrrrrrrr ittt 1
Y% Q 133 MA20A6571 4']”{1:7]"/ 2 R PP Connector - rrrrrrsrrrrannanannanaann 1
Q 134 MH27A2567 :):1_7* ................................ TubE rrrrsrrer st 1
Q 135 MH27A3567 ?1_7* ................................ Tube ................................... 1
Q 136 MH27A4567 ?1_7 ................................ Tube ................................... 1
Q 137 MH27A5567 ?1_7 ................................ Tube ................................... 1
Q 901 MH27E0599 TUYRNUGIRT e Solenoid valve complete-=«=xr=rrreeeee 1
*ENFPLK-E2516RILBARGRERLET .
¥¢ indicates PLK-E2516R common parts. 29 PLK-G2516R



Rl 7—7 L&
TABLE & STAND

30



[R1IF—7 JLEE&
TABLE & STAND

Fig Z®H ZHHa—F m A Description =
no. Mod. Parts no. Amt. Reqg
R 101 MH27A0595 7‘149 ..................................... Table FOp st 1
Y« R 102 MBG60A3957 e Rajlsrrrrrrrrenerrsntensninnninnnnnns 2
% R 103 M90406040 PHIEIRY P 4.5X38rrrerrrenrrneenien, Wooden screw (p4.5X38 -« reerrenreen. 4
% R 104 MB60A0719 t;\—.lf:/ .................................... Drawer: - - rreerrssssnsnssaasaaasannnans 1
* R 105 MB60A1368 ;‘-._‘,7\9_ ................................... Caster - rrrrrrrrrerrtannaiinniiaaas 4
¥ R 106 K14M90451401 M) JUh MBXEO -+ =« v vvernernenenenenn. Mounting bolt M8XB0« -« ===« +«-xeereese 4
Y% R 107 M90710050 |~7:/11j-*13*$ [ I Special washer 8-+ rerrrrereraniiiins 4
R 108 M90802053 ,\’jf,ﬂ-“t,‘* < F Spring washer 8« -+« srerrerrareaeeaennss 4
R 109 M92008045 FUR MBer e e NUt M8 e rrrrrrrrmnrsrnnrsnnnninnnnnnns 4
R 110 MH27B5339 j],\“_ ..................................... Cover -t rrrrrrsrssnssssssa s iaaaaas 1
R 111 M94008017 FITAITIR MAXG -+ v ererereeeeeenneeen, Safety socket bolt M4XG: =+ xrrereeer: 6
R 112 A MH25A1758 7 7';-‘-)|~ ................................... Bracket - - srrrrerrrennn i, 1
R113 A M98003017 TITAVIR MBX16 v rererereerennnenns Safety socket bolt M8X16-«+=-xrereses 2
R 114 M90511065 Eﬂ]"’;‘l[ﬁ(') Brovrrrrr et i E—type retaining ring Brovrrrnnrrannaaay 3
R 115 MH27A7454 :/*7 ....................................... Shaftrrrrrrrrrrrrrrr i iiiiiiiaiiannnans 1
R 116 M90823050 573;\—_1713* Grrrrrraiiiiiii i Washer 8-+ rrrrrrrriiiiiiiiinnnnas, 3
R 117 M90810060 X'J")7°t°) = T Snap pin R8:+x=rrrrrrrrrreiaaaaans 1
R 118 M98087021 AYAITFIHE b MBXE5 -« + v veereerenenen Socket bolt MBX55 -+« ==« v xrereeerness 2
R 119 M90835050 D R Washer: -+ srrrrmrrrrnnnntnnnnnans 2
R 120 M92075045 FUR MBer e e NuUt M8 e rrrrrrrrmersrnnrsnanninnnnnnns 2
R 121 A MH25A2601 |~I}“}l;-49 .................................. Bracket = rsrrerrerrernnnninnana., 2
R 122 MH27A8454 :/*7 ....................................... Shaftrrrrrrrrrrrrrrriiiiiiiinaiinnnans 1
R 123 M91576045 FUR MB v eeeeeeee e NUt MB e rrrrrrrrmrrrrn e nannaas 1
R 124 M90624053 I\’fﬁﬂ'“t]“* Brrvrrrrrrr it Spring washer B« «« xerrrrareaeeaennes 1
R 125 A MH25A0352 tﬁ— ...................................... Collar= s rrrrreer it 2
R 126 MH27A5476 AN = e Spacer: -t sttt 1
R 127 M96020021 AYAITFIHE b MEXE5 -« « e veeeeeenenen Socket bolt MBX55 -« ==« v xrerererness 1
R128 A MH25A0315 73*1170'))7* ............................... Gas SPring UNits: === rrrrerrareasnssnns 1
R 901 MH27E0150 ;\-__\,,7759-7- ................................. Leg QASSY et 1
FENIEPLK-E2516REERRRERLET
Y% indicates PLK-E2516R common parts. 31 PLK-G2516R



&)

ACCESSORIES(1)

101

106

7 A
),

119\%

120 /

Z
121
127 128 129
J g 130
133 134 137
135 136
6‘;‘! @’u‘

132

32




[S1f+/mam(1)

ACCESSORIES(1)
Fig Z®H ZHHa—F m A Description =
no. Mod. Parts no. Amt. Reqg
Y% S 101 MS02A0128 SUUN) DPXTTHTI8 rrreereree e Needle DPX17#18 ++crerrreanniinnnnns 4
* S 102 MF25BO123 ;k t ‘/ ..................................... Bobb|n ................................. 3
S 103 MH10A0419 ;k*n*):/yj“i\ ................................ Rubber cushion = s rrrrseeesninnnnnns 6
S 104 MH10A3FUS [ ey S Y R Fuse 2.5A  rrrrrrrnannnnniinnnnnnnnss 1
S 105 MH10A2FUS Ea—R 20Ar rrrrrrrrrernratniaiaiaaaas Fuse 20A: - steerenssnsanensesnnsannas 1
S 106 MF17A0565 IR FAEAY e Speed command disk adjusting plate- - -+ 1
S 107 MH27A0613 iR i R P PR Head rest -  rrrrrrrreennnnnnnnnnnnnans,s 1
S 108 M95005017 BITAITIR MEX10 - e e Safety socket bolt M5X10- -« -xvrxevrss 4
Y S 109 MB60A2620 FAOUYYy 7 AB=TON- v rererrernnaennnnas Nylon clip AB=10N= =« +=rrreereaeneans 1
S 110 M91056004  SW-PW7'F4FA Y MAXIQ:+evveneesen SCrew MAXT0+«+xrerrrnresnrnnenns 2
Y S 111 MB60A1620 FAOUY97 AB=8N--rrrrrernrnennianin, Nylon clip AB=8N -« xrerremrrearennaen, 1
Y% S 112 MS05A1976 D‘)tlmk*'l)lf/? Brrrrrrrrnnaniiianaaaaaaaas Hexagonal wrench G« r=rererererenenss 1
Y% S 113 MS05A0976 D“}tlmk*")l/‘/? ettt Hexagonal wrench 5rrrerererererenenss 1
Y% S 114 MSO01A1976 D“}tlmk*")l/‘/? Qevernnnnnnnniiiiiiiiiiaas Hexagonal wrench 4:«-rreverererenenns 1
Y% S 115 MS02A2976 D“}tlmk*")l/‘/? Grrrrrrniiiiiiiii e Hexagonal wrench 3« rerererererenenns 1
Y% S 116 MS02A1976 D‘)tlmk*")l/‘/:f D Dttt Hexagonal wrench 2.5+ xxerererenenns 1
Y% S 117 MS02A0976 El“}tl?ﬂi*")l/‘/? Dttt Hexagonal wrench 2« rrererererenenss 1
S 118 MH10E0193 4*9;9*47597-. ............................. Cotton stand assy: r= = rrrrrrrersees 1
Y S 119 MBO02A1608 |C3,f,\°_ (93")) ............................ Screw driver (small)-« e errereeaeaenans 1
Y S 120 MB02A0608 |C3,f,\°_ (}JHJ) ............................ Screw driver (middle)s ==« s rerreraensn 1
Y S 121 MFO0A0608 |C3,f,\°_ (94) ............................. Screw driver (Iarge) .................... 1
Y S 122 MS02A0479 XI\O'J'13—17 ............................... Spanner 1317 rrrrrrrrreanenanaanns 1
¥ S 123 MM11A1479 ANTFT0=T14 v ereerereneniniiiinan., Spanner 10=14-++errrrenaraeiinaieins 1
¥ S 124 MS10A1976 AINFE=Q e e Spanner 8=9- s errrrria i 1
¥ S 125 MS10A2976 AINTFE—T e rereernnna it Spanner 6=7 - rerrrrrriarariian 1
¥ S 126 MF10A0149 FT TR Oiler= == rsreerenrnnsnnranesaesnnsanns 1
% S 127 MFO06A1620 17-\7\}7,\**/|$ ................................ Cable tigr = rrrrrrrresnrnnnniiaaaans 1
Y% S 128 MB60A0201 '7"7‘}7/\*‘/|~* ................................ Cable tigr = rrrrrrrresnrnnnniiaaaans 3
% S 129 M90306041 TEGRY T BAKIG e e e rrrmmeeeeeee e Wooden screw 3.1X16««xrrrrrrrrreeee. 6
* S 130 MBGOA0420 jT’{7 .................................... T|e ho|der .............................. 3
S 131 MH27A0409 rjlj,{;l;-“_:/* ............................... Up position gauge: =« = = rerererereens 1
S 132 MH27A6476 AR —H e Spacer -+  rrr 1
Y S 133 M90001043 17_"770”/ ................................... Stapler rrrrrrre 6
S 134 M90409037 SW-PW P'J'/\°$~‘/° MAXT1Q rreeernnnnnnnenns Screw MAXT0 s rrrrreerrnnnnnnnnnnnnns 1
Y% S 135 M91010089 D‘ﬂ]7‘}']"7|~ ................................ Socket s rrrrr i 1
Y% S 136 MA30A0571 '7‘/9‘7?"}3\'-“7_' ............................... Quickjoint .............................. 1
S 137 A MH50A0567 IFFa—7 rrerrrrrrr e Airtube - ssserr st 1
S 138 A MH25A3477 x“,\" .................................... Stopper: -ttt 1
¢ S 901 ME25E0691 I\u‘yi\'-‘/‘t‘% ................................ Clamp pad setr= - -srrrrrrmrrareasnaenns 1
*ENFPLK-E2516RIBARGRERLET .
¥¢ indicates PLK-E2516R common parts. 33 PLK-G2516R



R Q)

ACCESSORIES(2)

34



[TIFEm(2)

ACCESSORIES(2)
Fig Z®H &&ma—F m A Description =
no. Mod. Parts no. Amt. Req
* T 101 MSGOAOFSW 7‘\}|;x,f‘\}ai ................................. FOOt SWitCh ............................ ‘I
T 102 M90806002 ta*:/ 1/8(44))(6 ......................... Screw 1/8(44)X6 ....................... 2
T 103 M90317050 jﬂ-“j]“?, Bt s Washer 3-ccerrrrrrrrnnnniiniians, 2
T 104 MH10A0160 7’”]“—|‘ .................................. Eye guard - = =reorrrrrrrrerarnninnn, 1
T 105 M91071004 SW-MW7'IVLFA LY MAXB---vrvrererenns Screw MAXE8 + s srrrreerrernnniiinnnnas 3
T 106 MH10A7601 FAN =N MR e Eye guard bracket:=«=-+«-ssrsreearennns 1
T 107 MH10A8601 RS TG Mounting plate= =« +reesrrreeasaeannn. 1
T 108 M91054004 SW-PW7'IYLFA LY MAXB -+ rvrvrnrnrnne: Screw MAX8: ++rrrresrrersnnniiannnnans 2
T 109 MH10A0435 /:/“,(9 .................................... Support plate: = e rrrrrre e 2
T 110 MH10A0418 EYY T e Hinge rubber: -« rsrerereremeneiennan, 2
T111 MH10A0770 EUY A =R Hinge base - -  rorerererrnnieniiene, 2
T112 M95002020 5‘77]771"7#4‘}*:/’ MEXGrrrerrrennrrnannnns Screw MBXB e srrrrrrrraereannnnannns 2
T113 MH10A7454 eV D Hinge shaft: = «rrrrererernnnnnnen, 2
T 1 14 M90835050 '77:/‘\' ..................................... Washer ................................ 4
T 115 M98087021 BYBYTFYEHR b MBXEE -« v v vreerenenen Socket bolt MBX55 -« =« +xxxxererereesen 4
Y T 116 MA20A0734 BN = e Polyethylene cover:== r=rrsresresenen. 1
Y T 117 M90001043 x7-.‘77°”, ................................... Stapler rrrrrrre 4
T118 MH27A0131 77*7‘)/7 .................................. Oil pan-rrorererrrrere s 1
Y T 119 MF20A0130 77’35‘/ .................................. Oil bottler = srrrrrrrrrsnnnnnnnnnnn, 1
* T 120 M862A0797 ;'(]97,“',[\ ................................. Fllm sheet ............................. 1
Y T 121 MB61A5601 [ ARV IN) DL R Filter regulater adapter-----«---==+-==++ 1
* T 122 M90409041 ?”,{7*:/* 45X20 .......................... SCreW 45X20 .......................... 2
s T 123 ME40A0963 7“[,1)”/;\-_*1[/_9 (x-;_\y#) ................... Filter regulator ......................... 1
T 124 M90511050 Ej];\—_ﬂ-j]* [ IR R R R R E R Washer 5errrrrrrrianiiiiiiinnnnneas, 2
T125 M95003017 EITAVTYR MEXBr e v v veeeeneaeeeieeaea Safety socket bolt M5X8«+«=-evrrennen: 2
Y T 126 MA20AS8571 Lj]*g\y;\—.“; ................................. L-type quick joints«=xererererraraenanns 1
T 127 MH10A2508 =7l (SOLEN YT U J)vvereereeeesss Cable (SOL power): ===« xxxrsessessesss *
T128 MH27A1508 =7 (SOLANYT YY) CEIYerrvvveenes Cable (SOL power) for GE- = «++=«+-+- *
Y T 129 M97320099 F=7"lb (SOLANUYYT M) v ererererereenen Cable (SOL signal pulse): -+« +==x=xxe- 1
T 901 MH10E5508 XYIVA—F =7 yh-rrerre e XY encoder cable set -+ rrrrrrrrianaans 1
T 902 MH27E2508 XY{")")"f}bt‘ﬂ‘ ......................... XY motor cable set s rrrerrranniainn 1
F) =Y FDN=T127, T128(%. SHIAMEICRY R ENEGYFET,
Remarks) For part No.T127 and T128, an attached form is different according to the region.
C R shis ECEEEZ PRl ECEE
Region xcept EC EC nations
T127 1 -
T128 - 1
*ENFPLK-E2516RILBARGRERLET .
¥¢ indicates PLK-E2516R common parts. 35 PLK-G2516R



AFTai—y
OPTION PARTS

103 104,105 106, 107, 108 109, 110

113

.

125




[U1ATavii—y
OPTION PARTS

Fig Z®H ZHHa—F m A Description =
no. Mod. Parts no. Amt. Reqg
% U 101 MS02A0101 AR DTG Needle plate @ 1.6 xxxerrrrrereaeenss, 1
Y U 102 MS02A2101 AR P26 Needle plate 2.6 +xxxrrrrrerrarenss, 1
% U 103 MV35A0106 BIAYL p3rrerrrerrer, Presser foot (93w rererererrerienen. 1
U 104 MV30A0256 ThAyL ¢3 .............................. Presser foot d) Brorrrnni i 1
U 105 MV30A1256 Thiyz d) AR PR PR PR PR Presser foot d) AR R PP 1
U 106 MB10M0256 —J—jm—-lfl ¢3.3 ............................. Presser foot d) B3 et 1
% U 107 MS03A0256 FHAYTL P3ererererereriies Presser foot (93 rererrrrrrsrranniene. 1
% U 108 MSO03A1256 FHAYT P2-cerererereriiiiens Presser foot (92« rerererrmrenniens. 1
% U 109 MA35A0256 FHAYL P3rvrvrererrriries Presser foot (93w rerrrrrrerrnnnene. 1
s U110 MA35A1256 ThAyL ¢2 .............................. Presser foot d)z ....................... 1
Uil MA21A0256 ThAyL ¢ D e s Presser foot d) P LR R PR 1
Uuiti2 MA21A1256 'J'tl?]"'j’l ¢2.5 ............................. Presser foot ¢2.5 ...................... 1
U113 MG42A0181 ARTUFA (FYRITD) - rvvvveeeeee e Thread guide (for heavy)-==«-«=reeee 1
Y% U114 MN10A3245 IVA{NF ¢1x11 ......................... Spring ¢1x11 .......................... 1
U115 MF23C0245 I‘/7\’fl\*$ ¢1.6X11 ....................... Spring ¢1.6X11 ........................ 1
Uuitie MN52A1245 I*/xz{,\’* ¢1.zx13 ....................... Spring ¢1.2X13 ........................ 1
U117 A MHI10A1245 IYRAN D G IXIB G rerrerenneeananann, Spring G 1X18.5 ceerrrerareeeaniaannn. 1
U118 MH10E1210 FAVEYFIIRT e Thread tension regulator assy:««*+++*-" 1
s U 119 MSO03A0181 ART U A e Thread guide: === = rrrrrerererernnaens 1
s U120 MS10A0180 ART U A e Thread guide: === = rrrrrerererrennnns 1
U 121 K14M94319012 JRHH 12P +errerrerenrnnenneniiinenennn. Connecter 12P -«  rrerrerrnernesnnennss 1
U 122 K14M96821809 FAOVF4Y7 12P - erererneneiiiiiiniaann. Nylon cap 12P =« rerrerrareaeenennn. 1
U 123 K14M94319015 IR 18P« rxreer vt Connector 15P s e rrinnn i, 1
U 124 K14M96822602 FAOUF4Y7 18P erererneniiiiiiant, Nylon cap 15P -« «ssrrrerrareareaennn. 1
U 125 K14M77014710 4=3Fbrererrrrrnrerenmnnenneniiiinaanne, Terminal-«--exrerrerrarrarannanennnnnns 1
U 126 MB62E3105 YMYIIIRT (FHFY)rrrrrrrrrrrreeeees Clamp frame complete (blank)-«««==++--- 1
Y U127 MB62A0762  FThAHIA9 QT AN FEITY)-erereeerenen Clamp plate (with ling): === =-xeeeeee 1
Y% U 128 MB62A1762 FhAYIA8 QTN ¥t FY)veeeeeeeeeeeens Clamp plate == =rsrrrererrmrerannnans 1
U 129 MH27A1272 TOULR (FFTF) e eeereeeree e Feed plate (blank) = =xxrseerrmmerennenns 1
Y ENIEPLK-E2516RILBERERLET o
Y% indicates PLK-E2516R common parts. 37 PLK-G2516R



%5l
INDEX~1

EB&Ra-
Parts No.

N
Page

Fig
No.

EB &R
Parts No.

)
Page

Fig
No.

EB&ma-1
Parts No.

~
Page

Fig
No.

EB&ma-1
Parts No.

~
Page

Fig
No.

K14M19400102
K14M77014710
K14M90451401
K14M94319012
K14M94319015
K14M96821809
K14M96822602
M70535065
M800G2SOL
M860A0FSW
M90001043

1
M90204060
M90301036
M90306041
M90316050
M90317050
M90337065
M90406040
M90406064
M90407022
M90409037

1

1

1
M90409041
M90421050

1

1
M90422050
M90424053
M90434060
M90500085
M90504065
M90505037
M90505065

1
M90511050

e e

M90511065
1
1
M90512050
1
M90512065
M90532060
M90573080
M90600085
M90604065
1

wor P29 s
wor P37 s
s P31 s
wor P37 s
wor P37 s
wor P37 s
wor P37 s
w P5
wor P29 s
wor P39 s
wor P33 s
wor P30 s
w P5
o P13 e
wor P33 s
wor P29 s
wor P30 s
w P9
s P31 s
w P9
wor P25 s
w P9
o P13 e
wor P29 s
wor P33 s
wor P39 s
o P13 e
s P21 s
wor P25 s
wor P25 s
wor P25 s
wor P25 s
w P9
wor P23 s
s P21 s
o P15 e
wor P25 s
w P3
o P13 e
-
o P19 e
s P21 s
wor P23 s
wor P30 s
w P3
o P13 e
s P31 s
-
o P19 e
wor P25 s
wor P23 s
s P27 s
o P15 e
-
o P19 e

Hohok

Hohok

Sk

Sk

Sk

Sk

Hohk

Sk

Q 126
U125
R 106
Uit
U123
U122
U124
C 105
Q 123
T 101
S 133
T 117
C 135
G 101
S 129
Q 110
T 103
E 103
R 103
E 150
N 133
E 112
G 116
Q121
S 134
T 122
G 137
L 116
N 132
N 128
N 129
N 134
E 131
M 101
L 103
H119
N 123
B 138
G110
J 124
K 136
L 132
M 110
T 124
B 128
G 107
R114
F 118
K 146
N 135
M 116
P 107
H 108
F 115
K 132

M90605010
M90611060
M90624053
M90631050

1
M90632050
M90634050
M90710050
M90800086
M90802053
M90803010
M90804086
M90806002

1
M90810060
M90814004
M90815002
M90823050
M90835050

1
M90836050
M90853002
M90856004
M90859004

1
M90862004
M90864004
M90865004
M90883080

1
M90901002
M90901045
M90902011
M90906003
M90907010
M90908003

1

1

1
M90910033
M90913001
M90920002
M90921002
M90922002
M90932015
M90939002
M90971004

1
M90990002

1

1

1
M91002022
M91007045
M91008035

w P3
s P21 s
s P31 we
o P15 e
wor P25 s
o P15 e
wor P25 s
w P31
w P11
w P31
-
-
wor P25 s
wor P30 s
s P31 we
o P19 e
w P9

w P31
w P31
w P35
w P9

w P7

w P3

w P15
w P21
w P7

wor P29 s
wor P25 s
w P3
w P9
w P5
wor P25 s
o P15 e
w P3
-
w P3
o P13 e
o P15 e
wor P25 s
wor P25 s
-
w P5
-
o P15 e
wor P25 s
w P5

w P7

w P29
w P3

w P7

w P9

-
o P19 e
wor P25 s
s P27 s

Hohk

Sk

Sk

Sk

Hohk

Sk

Sk

Sk

Sk

B 133
L 126
R 124
H 133
N 107
H 104
N 108
R 107
F 125
R 108
J 109
F 132
N 125
T 102
R 117
K111
E 134
R 116
R 119
T 114
E 138
D 106
B 131
H 138
L 129
D 108
Q 113
N 105
B 106
E 128
C 136
N 117
H 135
B 126
J 130
B 115
G 131
H 122
N 119
N 112
J 127
C 101
J 132
H 113
N 114
C 104
D111
Q 105
B 134
D 115
E 142
J 102
K115
N 130
P 135

M91010089
M91011004
1
M91013004
M91053020
1
1
1
M91054004

M91055020

1
M91056004

1

1

1
M91057004
M91058004
M91071004

1

1

1

1
M91084004
M91101085
M91107045
M91110045
M91111015
M91117002
M91118002
M91119002
M91127015
M91150003
M91151010
M91182080
M91200086
M91201045
M91202045
M91212015
M91276004
M91304080

1
M91305080
M91331004
M91333004
M91382045

1
M91400010
M91501022
M91501085
M91502045

wor P33 s
w P3

w P5

w P23
w P5

w P9

w P15
w P21
w P3

w P5

wor P25 s
s P27 s
wor P29 s
wor P30 s
o P13 e
wor P23 s
-
s P21 s
wor P27 s
wor P33 s
wor P29 s
w P7
w P3
o P19 e
wor P27 s
wor P29 s
wor P30 s
w P5
s P27 s
-
-
-
-
o P11 e
w P9
o P13 e
w P5
-
w P3
o P11 e
-
-
-
wor P29 s
w P3
o P19 e
wor P25 s
w P5
w P3
w P3
wor P23 s
w P7
-
w P5
-

Hohok

Hohok

Hohok

Hohok

Hohok

Hohok

Hohok

Hohk

Hohok

Hohok

Hohok

Hohok

Hohok

Hohok

Hohok

Hohok

S 135
B 117
C 132
M 114
C 117
E 119
H 129
L121
B 103
C 129
N 103
P 103
Q 102
T 108
G125
M 111
J 135
L 125
P 121
S 110
Q 119
D 104
B 109
K 137
P 118
Q1M
T 105
C 146
P 128
J 107
J 126
J 113
J 111
F 121
E 152
G 135
C 119
J 103
B 111
F 104
J 118
J 133
J 138
Q 129
B 105
K 147
N 126
C 128
B 114
B 145
M 107
D 120
J 120
C 138
J 122

M91506001
M91512022
M91553015
M91572045
M91576045
M91602001
M91602020
M91602046
M91603003
M91606001

1

1
M91609020
M91610046
M91650020

1
M91651020
M91690015
M91691015
M91802006
M91910080
M92004002
M92008045
M92012070
M92075045
M93002021
M93003021

1
M93007021
M93016050
M93202047
M93220035
M94001001
M94001017

1
M94001037
M94003017
M94003021
M94003099
M94005022
M94006017
M94006052
M94007099
M94008017

1
M94008045
M94008070
M94024017
M94040021
M95001021
M95002017

1

1

1
M95002020

o P15 e
-
o P15 e
w P15
w P31
w P9

w P11
w P5

w P15
w P9

w P11
w P15
w P9

w P5

w P9

w P11
w P13
o P15 e
o P15 e
w P9
w P3
wor P27 s
s P31 we
o P19 e
s P31 we
o P19 e
o P13 e
o P19 e
o P19 e
w P9
o P15 e
o P15 e
o P13 e
o P13 e
wor P23 s
s P21 s
wor P23 s
s P27 s
wor P29 s
w P3
s P21 s
-
wor P27 s
o P19 e
s P31 s
s P21 s
wor P23 s
-
o P13 e
o P19 e
w P3
-
-
wor P23 s
w P5

Hohok

Hohok

Hohok

Hohok

Hohok

Hohok

Hohok

Sk

Hohok

Hohk

Sk

Hohok

Hohk

Sk

Hohok

Hohok

Hohok

Hohok

Hohok

Sk

H 107
J 123
H117
H 132
R 123
E 140
F 127
C 121
H 131
E 141
F 102
H 144
E 110
C 144
E 116
F 110
G 132
H114
H 125
E 139
B 118
P 129
R 109
K 128
R 120
K 102
G 105
K 105
K114
E 105
H 102
H 101
G 109
G 136
M 121
L 101
M 117
P 130
Q 106
B 150
L 117
J 108
P 120
K119
R 111
L 109
M 120
J 139
G120
K 139
B 137
F 117
J 125
M 115
C 115

38



%5l

INDEX-2
B&I-F A=Y Fig | &&3I-F A=Y Fig | &&aI-F A=Y Fig | &&I-F A=Y Fig
Parts No. Page No. Parts No. Page No. Parts No. Page No. Parts No. Page No.
M95002020 «+ P9« E 121 | MA25A0891 s« P17 ws J 114 | ME20A0352 «x P3 « B 121 | MF23C0245 .« P37 « U 115
7 wr P35 v T 112 | MA30AO571 s P33 v« S 136 | ME20A0915 s« P17 w J 137 | MF25B0123 s P11 e F 123
M95003017 w« P35 w« T 125 | MA30A0964 < P29 s Q 128 | ME20E0477 s P17 s J 119 1 we P33 s S 102
M95003021 w+ P3 « B 147 | MA35A0256 +« P37 w« U 109 | ME25A0682 «« P9« E 151 | MF60A0700 .« P15 e H 142
7 o P13 v G 112 | MA35A1256 w« P37 w« U 110 | ME25A0921 s« P21 w L 107 | MF70A1180 + P5 . C 133
M95004017 s P19 ws K 124 | MA35A1781 s P19 v K 113 | ME25E0691 s« P33 « S 901 | MF80A0780 .+« P27 .« P 106
M95004020 «+ P5 w C 134 | MA35A6758 +« P19 ws K 138 | ME40A0426 « P21 w L 124 | MG30A0700 « P27 «w P 134
7 w P9« E 136 | MB02A0608 «« P33 «« S 120 | ME40A0963 «« P35 w T 123 | MG30A0740 «« P15 wx H 124
7 w P11 o F 134 | MB02A1608 s« P33 w« S 119 | MFOOA0391 s« P17 s J 136 | MG42A0181 s P9 . E 133
7 wx P13 o G 121 | MB10MO0256 4« P37 w« U 106 | MFOOAQB08 s P33 wx S 121 1 we P37 o U 113
7 w P15 s H 121 | MB25A0105 s P21 w« L 130 | MFOOAQO750 « P17 v J 115 | MG43A0181 «x PS5 s C 145
M95005017 w+ P3 w B 119 | MB25A0426 +« P3 «« B 139 [ MFOOA1392 wu P17 w J 110 | MG43A1181 « P3 « B 116
7 o P17 v J 142 | MB25E0351 s P17 e J 901 | MFOOA1477 s P17 s J 121 | MG44E0125 o P11 e F 122
7 wr P21 o L 123 | MB45A0767 w« P19 e K 131 | MFOOA1527 s« P17 o J 101 | MG75A0265 +« P15 .« H 106
7 w P33« S 108 | MB60A0201 s P33 v« S 128 | MFOOA1603 s P17 w J 128 | MG75A1476 o P5 o C 127
M95011021 «s P19 w K 148 | MB60A0366 ++« P29 +« Q 120 [ MFOOA2780 s P27 w P 112 | MH10A0160 «« P35 « T 104
M95012020 «+ P3 « B 146 | MB60A0420 +« P33 «»« S 130 [ MFOOA8910 s« P17 w J 112 | MH10A0194 s P5 « C 116
M95013021 «+ P19 «w K 106 | MB60A0601 s+« P13 s G 115 [ MFOTEO350 s P11« F 903 | MH10A0245 .« P5 .« C 148
M95014017 ws P13 w« G 111 | MB60A0719 s« P31 s« R 104 | MFOTEO411 w P17 w J 117 | MH10A0252 s P13 e G 133
M95015021 «+ P23 «w« M 109 | MB60A1368 +« P31 «« R 105 [ MFO2A0834 « P17 « J 105 | MH10A0267 « P15 .« H 109
M95018021 wx P13 s« G 117 | MB60A1620 s+« P33 »« S 111 | MFO6A1620 s+« P33 »« S 127 | MH10A0283 s« P15 » H 120
7 o P19 o K112 | MB60A2352 s« P29 s« Q 122 | MF10A0149 s« P33 s S 126 | MH10A0348 .« P5 .« C 107
M95031021 w+ P21 w L 104 | MB60A2601 s+« P19 ws K 122 [ MF10A0181 «x P5 w C 131 | MH10A0364 .« P9 .« E 127
M95037021 «+ P23 «w« M 104 | MB60A2620 +« P33 «»« S 109 [ MF10A0187 «« P5 « C 139 | MH10A0416 « P9 .« E 146
M95052021 w+ P21 w L 131 | MB60A3957 i« P31 s« R 102 | MF10A0325 «x P9« E 143 | MH10A0417 s P5 o C 118
M96001001 «+ P19 w K 130 | MB61A0571 v P19 4 K 126 1 wr P15 o H 118 | MH10A0418 s P35« T 110
M96001005 «+ P9 « E 125 | MB61A0601 +« P3 «« B 102 [ MF10A0553 «« P5 «« C 140 | MH10A0419 . P33 « S 103
7 we P21 v L 115 | MB61A2477 s« P21 e L 120 | MF10A0555 s« P5 s« C 124 | MH10A0435 . P35 « T 109
M96001017 « P9 « E 102 | MB61A3454 . P23 +»« M 105 [ MF10A0709 «« P5 « C 137 | MH10A0456 « P9 .« E 114
M96001020 «+ P13 «w« G 134 | MB61A5601 s+« P35 s« T 121 [ MF13A0135 wx P27 w P 124 | MH10A0484 .« P25 .« N 101
M96002001 «+ P19 w« K 125 | MB61E0434 s P17 ws J 902 [ MF13A0191 wx P5 w C 113 | MH10A0530 « P9 .« E 137
7 we P21 o L 114 | MB62A0228 .+« P21 w« L 118 | MF13A0192 s« P5 s« C 111 | MH10A0553 « P5 . C 147
M96002017 «+ P3 « B 101 | MB62A0523 s+« P19 ws K 129 [ MF13A0350 «« P5 « C 114 | MH10A0571 s P25 e N 113
M96008017 «+ P3 « B 124 | MB62A0572 i« P23 +w« M 108 | MF13A0452 «« P11 w F 133 | MH10A0572 « P9 .« E 148
7 w P11 o F 116 | MB62A0707 s« P23 v« M 113 | MF13A0456 «« P11 « F 103 | MH10A0584 .« P5 .« C 130
7 wr P25 v N 121 | MB62A0757 s« P29 we Q 127 | MF13A0551 s« P5 s« C 102 | MH10A0602 .+ P29 .« Q 103
M96010052 «+ P25 «w« N 131 | MB62A0762 i« P37 w« U 127 | MF13A0572 «x P5 w C 112 | MH10A0626 + P15 e H 112
M96011017 w« P15 s« H 134 | MB62A0767 +« P19 w« K 135 [ MF13A0683 «« P11 « F 135 | MH10A0663 « P9 .« E 129
M96020021 «+ P31 «w« R 127 | MB62A0797 +« P3 +« B 136 | MF13A0750 «« P5 « C 106 | MH10A0682 +«« P9 .« E 111
M97320099 «+ P35 w T 129 | MB62A0797 s« P35 s« T 120 [ MF13A0767 «x P9« E 126 | MH10A0691 s P3 o B 112
M98003017 w+ P31 «w« R 113 | MB62A0921 s« P21 w« L 111 [ MF13A0793 «« P5 « C 108 | MH10A0694 .« P9 . E 108
M98016050 «+ P15 «w« H 136 | MB62A0957 s« P23 s M 119 [ MF13A0950 «« P5 « C 103 | MH10A0700 .« P25 .« N 109
M98087021 w+ P31 w« R 118 | MB62A0975 s« P23 w« M 103 | MF13A1456 «« P11 w F 131 | MH10A0722 +« P9 .« E 145
7 wr P35 v T 115 | MB62A1434 . P23 s M 102 | MF13A1683 s« P11« F 107 | MH10A0729 . P25 .« N 118
MA16A0495 « P29 «w Q 131 | MB62A1762 s+« P37 w« U 128 | MF13A2191 w P5 w C 110 | MH10A0742 .« P3 .« B 104
MA16A0621 « P17 w J 141 | MB62A1921 s P21 v« L 106 | MF13A2767 s« P11« F 111 | MH10A0750 « P9 .« E 109
MA20A0650 «+ P21 wx L 119 | MB62A1957 s P23 v« M 122 | MF13A4750 s« P11« F 108 | MH10A0760 s P15 e H 143
MA20A0734 «+ P35 «w« T 116 | MB62A2407 s« P19 ws K 121 [ MF13A9750 s« P11« F 101 | MH10A0763 «« P15« H 116
MA20A5571 s P17 w J 140 | MB62A5454 s P21 ws L 122 | MF13E1767 wx P11 w F 902 | MH10A0770 4« P35 ws T 111
MA20A6571 « P29 «w Q 133 | MB62A6477 s« P23 »« M 118 | MF13E6456 «« P11 « F 901 | MH10A0830 « P3 .« B 113
MA20A8571 ws P35 ws T 126 | MB62E3105 s+« P37 w« U 126 | MF17A0565 «« P33 «« S 106 | MH10A0915 s P25 « N 110
MA21A0256 «+ P37 « U 111 | MB62E4105 +« P21 w« L 901 | MF17A1476 «« P9 « E 104 | MH10A0980 .« P25 « N 124
MA21A1256 w« P37 »« U 112 | MET10AO408 s P29 «»« Q 101 | MF17A2476 s+« P9 «« E 107 | MH10A0981 s« P25 »« N 116
MA21P0454 .« P19 «w K 133 | ME10A7910 s« P15 w« H 126 | MF20A0130 s« P35« T 119 | MH10A1245 s P37 e U 117
MA25A0572 « P17 w« J 116 | ME20A0120 +« P11 w« F 124 | MF20A0229 «x P11« F 120 | MH10A1252 . P13 e G 128
39 PLK-G2516R



%5l
INDEX-3

EB&Ra-
Parts No.

N
Page

Fig
No.

EB &R
Parts No.

)
Page

Fig
No.

EB&ma-1
Parts No.

~
Page

Fig
No.

EB&ma-1
Parts No.

~
Page

Fig
No.

MH10A1352
MH10A1417
MH10A1456
MH10A1530
MH10A1683
MH10A1694
MH10A1722
MH10A1740
MH10A1741
MH10A1750
MH10A1848
MH10A1956
MH10A2181
MH10A2508
MH10A2701
MH10A2708
MH10A2722
MH10A2740
MH10A2956
MH10A2FUS
MH10A3181
MH10A3508
MH10A3FUS
MH10A4508
MH10A4572
MH10A4750
MH10A5477
MH10A5601
MH10A5740
MH10A5910
MH10A6740
MH10A6910
MH10A7339
MH10A7454
MH10A7601
MH10A7740
MH10A8601
MH10A9601
MH10B1339
MH10B2339
MH10E0193
MH10E0210
MH10E0285
MH10E0456
MH10E1210
MH10E2519
MH10E2848
MH10E3519
MH10E5508
MH20A0266
MH25A0315
MH25A0352
MH25A1758
MH25A0477
MH25A0770

o P13 e
wor P25 s
s P9
wor P25 s
o P13 e
s P9
s P9
o P13 e
o P15 e
s P9
o P13 e
o P15 e
s PD
wor P30 s
wor P25 s
o P13 e
o P13 e
o P15 e
o P15 e
wor P33 s
we PD
wor P29 s
wor P33 s
wor P29 s
o P13 e
s P9
wor P25 s
wor P25 s
s P27 s
o P15 e
wor P27 s
wor P25 s
wor P25 s
wor P30 s
wor P39 s
s P27 s
s P35« T 107
s P29 v Q 112
w P29 e Q 118
w P29 v Q 117
s P33« S 118
w P5 C 903
w P15 o H 901
w P9 E 902
s P37 v U 118
we P25« N 104
w P9 E 101
s P25 v N 127
s P35« T 901
s P23 wx M 106
s P31« R 128
s P31 wx R 125
s P31 v R 112
w P19 o K 104
w P19 o K 103

G 124
N 106
E 113
N 122
G 122
E 106
E 120
G 129
H141
E 115
G118
H 127
C 149
T 127
N 136
G 138
G 108
H 140
H 139
S 105
C 150
Q124
S 104
Q 125
G 139
E 901
N 111
N 120
P 105
H 115
P 104
N 115
N 102
T 113
T 106
P 111

Sk

Sk

Hohk

Hohk

Hohok

Hohk

Sk

Sk

Sk

Sk

MH25A2601

MH25A3477
MH25E0458
MH27A0131

MH27A0148
MH27A0191

MH27A0225
MH27A0226
MH27A0228
MH27A0230
MH27A0272
MH27A0308
MH27A0339
MH27A0352
MH27A0359
MH27A0361

MH27A0390
MH27A0407
MH27A0409
MH27A0420
MH27A0429
MH27A0450
MH27A0453
MH27A0454
MH27A0455
MH27A0456
MH27A0470
MH27A0476
MH27A0500
MH27A0508
MH27A0516
MH27A0523
MH27A0551

MH27A0567
MH27A0571

MH27A0595
MH27A0600
MH27A0601

MH27A0603
MH27A0606
MH27A0613
MH27A0650
MH27A0660
MH27A0664
MH27A0691

MH27A0692
MH27A0740
MH27A0742
MH27A0758
MH27A0767
MH27A0770
MH27A0776
MH27A0778
MH27A0780
MH27A0781

s P31 we
wr P33 wae
e PT o
wor P39 s
wor P27 s
w P5
wor P27 s
w P7
o P15 e
w P9
s P21 s
wor P23 s
w P3
o P19 e
w P3
w P3
o P13 e
o P13 e
wor P33 s
w P3
o P19 e
w P11
w P11
w P3
w P21
w P9
w P3
w P7
s P27 s
o P13 e
wor P27 s
o P11
w P3
wor P29 s
o P19 e
w P31
w P5
w P7
o P13 e
w P7
wor P33 s
w P3
w P9
w P9
s P27 s
s P21 s
s P27 s
w P3
o P19 e
o P19 e
w P11
w P3
w P21
s P27 s
s P21 s

Sk

Hohok

Hohk

Hohok

Sk

Hohok

Sk

Sk

Sk

Sk

R 121
S 138
D 103
T 118
P 133
C 109
P 125
D 101
H 128
E 117
L 133
M 112
B 107
K 152
B 120
B 122
G 126
G 106
S 131
B 123
K118
F 128
F 129
B 129
L 113
E 123
B 135
D 107
P 123
G119
P 127
F112
B 144
Q 130
K 141
R 101
C 120
D 105
G 103
D 102
S 107
B 125
E 130
E 132
P 126
L 110
P 116
B 149
K 145
K 144
F 119
B 141
L 102
P 119
L 105

MH27A0797
MH27A0833
MH27A0849
MH27A0850
MH27A0920
MH27A0957
MH27A1272
MH27A1339
MH27A1359
MH27A1390
MH27A1429
MH27A1450
MH27A1454
MH27A1476
MH27A1477
MH27A1508
MH27A1523
MH27A1567
MH27A1601
MH27A1603
MH27A1650
MH27A1758
MH27A1767
MH27A1780
MH27A1797
MH27A1833
MH27A1849
MH27A1920
MH27A1957
MH27A2339
MH27A2390
MH27A2454
MH27A2456
MH27A2476
MH27A2477
MH27A2567
MH27A2601
MH27A2603
MH27A2750
MH27A2780
MH27A2833
MH27A2957
MH27A3339
MH27A3390
MH27A3454
MH27A3456
MH27A3476
MH27A3477
MH27A3567
MH27A4339
MH27A4456
MH27A4476
MH27A4567
MH27A4750
MH27A5339

wor P27 s
w P9
w P3
o P13 e
o P19 e
o P19 e
wor P37 s
w P3
w P7
o P19 e
o P19 e
o P11 e
w P9
w P7
o P19 e
wer P30 s
o P19 e
wor P29 s
-
o P13 e
w P3
o P19 e
o P19 e
wor P27 s
wor P27 s
o P13 e
w P3
o P19 e
o P19 e
w P3
o P19 e
-
w P9
w P7

P 139
E 147
B 108
G 113
K 108
K 101
U129
B 143
D 112
K 127
K 120
F 106
E 149
D 113
K 107
T 128
K 143
Q 132
J 143
G114
B 130
K 149
K 150
P 117
P 140
G123
B 140
K117
K110
B 127
K 142
F 113
E 903
D 117
we P19 o K 109
w P29 e Q 134
s P29 e Q 116
s P29 e Q 108
s P9 E 122
s P27 v P 102
we P13 e G 127
s P23 e M 123
w P3 B 142
s P21« L 108
w P13 G 104
w P11 o F 114
w P7 D 118
we P19 o K 116
s P29 wx Q 135
w P3 B 110
s P11 F 904
w P7 D 119
s P29 e Q 136
s P11 F 105
w P3 B 148

Hohok

Hohok

Hohok

Hohok

Hohok

Hohok

Hohok

Hohok

Hohok

Hohok

Hohok

Hohok

Hohok

Hohok

Hohok

Hohok

Hohok

Hohok

Hohok

Hohok

MH27A5454
MH27A5476
MH27A5567
MH27A5750
MH27A6339
MH27A6454
MH27A6476
MH27A7339
MH27A7454
MH27A8339
MH27A8454
MH27A9339
MH27B0339
MH27B1339
MH27B4339
MH27B5339
MH27E0150
MH27E0190
MH27E0383
MH27E0484
MH27E0550
MH27E0580
MH27E0599
MH27E0688
MH27E0848
MH27E1148
MH27E1484
MH27E1688
MH27E1848
MH27E2484
MH27E2508
MH27E2688
MH27E3484
MH27E3688
MH27E4688
MH27E5688
MM11A0245
MM11A0556
MM11A0702
MM11A1479
MN10A0135
MN10A1456
MN10A3245
MN35A0628
MH50A0567
MN52A1245
1
MN60A0620
MN70A1780
1

MN70A2456
MP40A1740
MS01A0155
MS01A1976
MS02A0101

o P19 e
w P31
w P29
s P11
s P7

w P21
w P33
s P7

w P31
w P7

w P31
w P7

wor P29 s
wor P29 s
wor P27 s
w P31
w P31
s PD

s P9

w P13
s PD

s P9

wor P29 s
s P27 s
o P19 e
wor P27 s
wor P29 s
wor P27 s
o P19 e
wor P29 s
wor P30 s
wor P27 s
wor P29 s
wor P27 s
s P27 s
wor P27 s
s PD
s PD
s PD
wor P33 s
wor P27 s
s P9
wor P37 s
o P15 e
wor P33 s
s PD
wor P37 s
wor P27 s
o P13 e
o P15 e
-
wor P27 s
s P9
wor P33 s
wor P37 s

Hohk

Hohok

Hohok

Hohok

Hohok

Hohok

Hohok

Hohok

Hohok

Sk

Hohok

Hohk

Sk

Hohok

Hohk

Hohok

Hohok

Hohok

Sk

Hohok

Hohok

Sk

Hohok

Sk

K 151
R 126
Q 137
F 130
D 109
L 112
S 132
D 110
R 115
D 114
R 122
D 116
Q 107
Q 115
P 901
R 110
R 901
C 901
E 905
G 102
C 904
E 904
Q 901
P 114
K 123
P 113
Q 104
P 109
K 140
Q 109
T 902
P 115
Q114
P 110
P 132
P 136
C 123
C 141
C 122
S 123
P 122
E 124
U114
H 137
S 137
C 142
U116
P 131
G 130
H 123
F 109
P 108
E 144
S 114
U 101

40



%5l
INDEX-4

EB&Ra-
Parts No.

N
Page

Fig
No.

EB &R
Parts No.

)
Page

Fig
No.

EB&ma-1
Parts No.

'\o_:/\»

Page

Fig
No.

EB&ma-1
Parts No.

A=Y Fig
Page No.

MS02A0128
1
MS02A0463
MS02A0479
MS02A0976
MS02A1101
MS02A1976
MS02A2101
MS02A2456
MS02A2976
MS02B0257
MS03A0181
MS03A0256
MS03A0262
MS03A0703
MS03A1256
MSO03A1572
MS03A2780
MS05A0976
MS05A1976
MS07A0180
MS07A0782
MS07A0836
MS07A1603
MS10A0180
MS10A0451
MS10A0838
MS10A1691
MS10A1740
MS10A1742
MS10A1976
MS10A2976
MS13A0572
MS14A0553
MS14A0682
MS14A1180
MS14E0180
MT60A0802
MV30A0256
1
MV30A1256
MV35A0106

s PO
wor P33 s
o P15 e
wor P33 s
wor P33 s
s P33 wa
wor P33 s
wor P37 s
o P19 e
wor P33 s
s P21 s
wor P37 s
wor P37 s
o P15 e
o P15 e
wor P37 s
o P15 e
s P27 s
wor P33 s
wor P33 s
-
-
-
-
wor P37 s
-
-
s P27 s
o P15 e
s P27 s
wor P33 s
wor P33 s
s P21 s
s PO e
s PO w
s PO e
s PO e
s PO
o P15 e
wor P37 s
wor P37 s
wor P37 s

E 135
S 101
H 902
S 122
S 117
B 132
S 116
U 102
K134
S 115
L 128
U119
U 107
H 110
H 103
U 108
H 105
P 101
S 113
S 112
J 131
J 104
J 106
J 134
U120
F 126
J 129
P 137
H 130
P 138
S 124
S 125
L 127
C 125
E 118
C 126
C 902
C 143
H111
U 104
U 105
U103

41

PLK-G2516R



=ZEEHRIVEA

BEWEDLEIETTEREAESE
FAY R T LEBEAE MISsHELD EFEMESsS )L—7 T100-8310 HRHFEARADA 2-7-3 GERE L)
REREFES (03)3218-6631 HRKEXFAXES (03)3218-6823

MITSUBISHI ELECTRIC CORPORATION

FACTORY AUTOMATION SYSTEM GROUP
2-7-3, Marunouchi Chiyoda-ku Tokyo 100-8310, Japan
Fax : +81-3-3218-6821

COMRMIE. BEYGBLITHRERZRE TS ENHYET D TI T RIS, 20147 A ERK

Contents subject to change without notice. Printed in Japan, Jul 2014.




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /SyntheticBoldness 1.00
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /ENU (Use these settings to create PDF documents with higher image resolution for high quality pre-press printing. The PDF documents can be opened with Acrobat and Reader 5.0 and later. These settings require font embedding.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308030d730ea30d730ec30b9537052377528306e00200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /FRA <>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
    /KOR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe7f6e521b5efa76840020005000440046002065876863ff0c5c065305542b66f49ad8768456fe50cf52068fa87387ff0c4ee575284e8e9ad88d2891cf76845370524d6253537030028be5002000500044004600206587686353ef4ee54f7f752800200020004100630072006f00620061007400204e0e002000520065006100640065007200200035002e00300020548c66f49ad87248672c62535f0030028fd94e9b8bbe7f6e89816c425d4c51655b574f533002>
    /CHT <FEFF4f7f752890194e9b8a2d5b9a5efa7acb76840020005000440046002065874ef65305542b8f039ad876845f7150cf89e367905ea6ff0c9069752865bc9ad854c18cea76845370524d521753703002005000440046002065874ef653ef4ee54f7f75280020004100630072006f0062006100740020548c002000520065006100640065007200200035002e0030002053ca66f465b07248672c4f86958b555f300290194e9b8a2d5b9a89816c425d4c51655b57578b3002>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




